UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South
Draper, UT 84020

Test Report Attachment

FCCID SWX-WAVEAPG2
ISED ID 6545A-WAVEAPG2
Equipment Under Test Wave-AP-Gen2

Test Report Serial Number | TR9919 01

Date of Tests 19 February; 1 April 2025
Report Issue Date 15 April 2025

Test Personnel

Testing performed by Evan Hartzell

Test Location

Testing was performed at the Unified Compliance Laboratory located at 427 West 12800 South, Draper,
UT 84020. Unified Compliance Laboratory is accredited by National VVoluntary Laboratory Accreditation
Program (NVLAP); NVLAP Code 600241-0 which is effective until 30 June 2025. This site has also been
registered with Innovations, Science and Economic Development (ISED) department as was accepted
under Appendix B, Phase 1 procedures of the APEC Tel MRA for Canadian recognition. ISED No.:
25346, effective until 30 June 2025. Unified Compliance Laboratory has been assigned Conformity
Assessment Number US0223 by ISED and MRA US5037.
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% UNIFIED
' 4 COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

1 RF Conducted UNII-2

NOTE: The first channel contains the equipment setting table(s), if subsequent channels do not
have an equipment setting table(s) then the equipment setting table(s) is the same as the first
channel.

1.1 HE Mode UNII-2a

1.1.1 Internal Antenna

Summary
Test Frequency | Nominal Nominal Result
(MHz) Power Bandwidth
(dBm) (MHz)
Emission Bandwidth 26 dB 5260.000 24.0 20.000000 | PASS
RF output power 5260.000 24.0 20.000000 | PASS
Power Spectral Density 5260.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5260.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5300.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5300.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5335.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5335.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5270.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 5270.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 5300.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 5300.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 5325.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 5325.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 5290.000 24.0 80.000000 | PASS
Occupied Channel Bandwidth 99% 5290.000 24.0 80.000000 | PASS
Emission Bandwidth 26 dB 5300.000 24.0 80.000000 | PASS
Occupied Channel Bandwidth 99% 5300.000 24.0 80.000000 | PASS
Emission Bandwidth 26 dB 5305.000 24.0 80.000000 | PASS
Occupied Channel Bandwidth 99% 5305.000 24.0 80.000000 | PASS
Emission Bandwidth 26 dB 5250.000 24.0 160.000000 | PASS
Occupied Channel Bandwidth 99% 5250.000 24.0 160.000000 | PASS

Emission Bandwidth 26 dB (5260 MHz; 24.000 dBm; 20 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge

(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)

5260.000000 21.750000 5249.275000 5271.025000

DUT Frequency Max Level Result
(MHz) (dBm)
5260.000000 5.0 | PASS
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427 West 12800 South, Draper, UT 84020
LABORATORY » Draper,
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Measurement
Setting Instrument Target Value

Value
Start Frequency 5.23000 GHz 5.23000 GHz
Stop Frequency 5.29000 GHz 5.29000 GHz

Span 60.000 MHz 60.000 MHz
RBW 300.000 kHz ~ 400.000 kHz
VBW 500.000 kHz >= 360.000 kHz
SweepPoints 400 ~ 400
Sweeptime 25.313 us AUTO
Reference Level 10.000 dBm AUTO
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427 West 12800 South, Draper, UT 84020

Attenuation 20.000 dB 20.000 dB
Detector MaxPeak MaxPeak
SweepCount 500 500

Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

RF output power (5260 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
5260.000000 15.9 24.0 15.9 85.917 | PASS

OSP PowerMeter settings

Setting Instrument Target

Value Value

Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 us 1.000 ps

Power Spectral Density (5260 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5260.000000 5251.485149 | 2.624 11.0 | PASS

Ports

Port State

1 | used

2 | used

PSD Connector 1
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427 West 12800 South, Draper, UT 84020

Spectrnam I

p—

%]

Ref Level 10.00 dBm - RBW I W
Att JUUE = BWT 2 mz & VBW 3 Mg
251 Count 100/100

Mode Auto FFT

1Rm AvgPwer

PSD Connector 2

101 pts 20’\ 20.0 MMz

Spectrnam I l’ll;l?l
Ref Level 000 dém - RBW | MHz
Att 2008 » BWT Zoru » VBW 1M Mode Auto SFT
251 Count 100/100
1M AvgPer
<10 damr
;ﬁT?Mm T— ——f — =
<30 dmy
40 38
S0 abmy
£0 dhnr
<70 dénr
-€0 d8
L0 g8
CF 5.20 GHz 101 pts 20’\ 200 M-z
\ J1 J
19728
Measurement
Setting Instrument Value Target Value

Start Frequency 5.25000 GHz 5.25000 GHz

Stop Frequency 5.27000 GHz 5.27000 GHz

Span 20.000 MHz 20.000 MHz
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RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 101 ~40
Sweeptime 2.020 ms 2.020 ms
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype FFT AUTO
Preamp off off

Occupied Channel Bandwidth 99% (5260 MHz; 24.000 dBm; 20 MHZz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5260.000000 19.250000 5250.375000 5269.625000
DUT Frequency Result
(MHz)
5260.000000 | PASS
1071

Levelin dBm

19.250 MHz
5240 5245 5250 5255 5260 5265 5270 5280
Frequency in MHz
Bandwidth
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ém Level 10.00 dém « RBW 500 b=
e AL AW SWT 1133 & VBW 2We Mode Auto FFT
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Measurement
Setting Instrument Target Value
Value
Start Freguency 5.24000 GHz 5.24000 GHz
Stop Frequency 5.28000 GHz 5.28000 GHz
Span 40.000 MHz 40.000 MHz
RBW 500.000 kHz >=500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 160 ~ 160
Sweeptime 11.344 ps AUTO
Reference Level 10.000 dBm AUTO
Attenuation 20.000 dB 20.000 dB
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5300 MHz; 24.000 dBm; 20 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5300.000000 21.750000 - 5289.125000 5310.875000
DUT Frequency Max Level Result
(MHz) (dBm)
5300.000000 4.6 | PASS
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10T

Levelin dBm

5300 5310 5320 5330

Frequency in MHz

5280 5290

Bandwidth

Ref Leved 1000 dém
e ALt 0
S50 Count S00/500
1PN Mas

» RBW 300 sz

SWT 25313 & VBW S00 e Mode Auto FFT

CF 3.2 GHz A0 pts an 60,0 MMz
— Wu

Occupied Channel Bandwidth 99% (5300 MHz; 24.000 dBm; 20 MHz)
99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5300.000000 19.250000 5290.375000 5309.625000
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Levelin dBm

DUT Frequency Result
(MHz)
5300.000000 | PASS
10T

5285

5290 5295 5300 5305 5310 5315

5320

5280
Frequency in MHz
Bandwidth
I\I.tn".l-;:cl 10.00 d&m » RBW 500 =2 -
.-:A';:‘--mm :nw.i‘g @ SWT 113 @ VBW 2WMWe  Mode Auto FFT
:UJ‘ Max : =
0 dem ‘
~30 dhmy ~ v =1 = = ,i,‘— — -
Sy |
-70 d@m 1
\ !
-
CF 5.2 GHz - 100 pts 23u 40.0 MH2 )
Emission Bandwidth 26 dB (5335 MHz; 24.000 dBm; 20 MHz)
26 dB Bandwidth
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LABORATORY
DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5335.000000 22.050000 5323.975000 5346.025000
DUT Frequency Max Level Result
(MHz) (dBm)
5335.000000 5.0 | PASS
10T
O -+
g 10T
m 4
©
£
S
Q
-

Frequency in MHz

Bandwidth

Spectrnam | &=

Ref Leved 1000 dém » RBW 300 sz

o At AW SWY 25313 & VBW S00be  Mode Auto FFT
551 Count SO0/500
}O 1P} Max

0 dem

=30 dhmy

<20 dim

0 dBm .

-0 g - +- - —t— - R -

=0 g8 ;

8 \

-70 dE@m

CF 5.3395 Gz A0 pts 20" 6H0.0 MH2
- ]
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Occupied Channel Bandwidth 99% (5335 MHz; 24.000 dBm; 20 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5335.000000 19.250000 5325.375000 5344.625000
DUT Frequency Result
(MHz)
5335.000000 | PASS

07
£
o
©
E
]

19.250 MHz
5315532053255330533553405345 5350 5355
Frequency in MHz

Bandwidth
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Ref Leved 1000 dém
e ALt 0
S50 Count S00/500
1PN Mas

» RBW 500 sz

SWT 113 » VBW 0 We  Mode Auto FFT

CF 5.3395 Gz 100 pts wen 40.0 M-z
—— 1

Emission Bandwidth 26 dB (5270 MHz; 24.000 dBm; 40 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5270.000000 40.500000 5249.625000 5290.125000
DUT Frequency Max Level Result
(MHz) (dBm)
5270.000000 3.6 | PASS
10T
O_-
£ -10T
o
= 1
c
— 2T
g
()
-

5220

5240

5260 5280

5300

5320 5330

5210
Frequency in MHz
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Bandwidth
‘oo
3 o £
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SR 2 SWT 3033 » VBW  1We  Mode Auto FFT
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\
0 dim
0 dhm 1
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A N M AP
204 . :
‘ |
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| | \
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Ay ‘ o al "
SSEm ot ' = =
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\
£0 gam
1
CF 5.27 GHz

410 pts n 120.0 MHz
—- ﬁ—.

Occupied Channel Bandwidth 99% (5270 MHz; 24.000 dBm; 40 MHz)
99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5270.000000 38.000000 5250.750000 5288.750000
DUT Frequency Result
(MHz)
5270.000000 | PASS
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10T

1 M

Levelin dBm

5230 5240 5250 5260 5270 5280 5290 5300 5310
Frequency in MHz

Bandwidth

Ref Laveld 10.00 dém » RBW | MHz

b ALL AW SWT L1415 & VBW 1Mz Mode Auto FFT
S51L Count S00/500

1PN Mas

<40 akm

S0 danr

£0 dénr

+0 i ‘
-70 dBém

£0 gam

CF 3.27 GHz 100 pts weu H0.0 MH2
— 1

Emission Bandwidth 26 dB (5300 MHz; 24.000 dBm; 40 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5300.000000 40.750000 5279.625000 5320.375000
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427 West 12800 South, Draper, UT 84020

DUT Frequency Max Level Result
(MHz) (dBm)
5300.000000 4.4 | PASS
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Frequency in MHz
Bandwidth
Spectru £
Ref Laved 1000 dém » RBW 500 =2
b ALt WA SWT 18913 % VBW 1MWe Mode AutoFFT
S5 Count S00/500
1Pk Max
i
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Iy = 3 o 1
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| |
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50 dBn I',
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-70 dEm 1
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1 l
CF 5.2 GHz 320 pts

-

20” H0.0 MH2
1

Occupied Channel Bandwidth 99% (5300 MHz; 24.000 dBm; 40 MHZz)

99 % Bandwidth
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427 West 12800 South, Draper, UT 84020

DUT Frequency Bandwidth

Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5300.000000 38.500000 5280.750000 5319.250000
DUT Frequency Result
(MHz)
5300.000000 | PASS
10T
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o
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£
g
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5260 5270 5280 5290 5300 5310 5320 5330 5340
Frequency in MHz
Bandwidth
Spectnam ‘ur?
Ref Laveld 10.00 dém » RBW | ™MHz
SR WA SWT 11413 » VBW 1M Mode auto FFT
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| l«
40 b - {‘ - '.I -
50 d8m : ]
itz A e e
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Emission Bandwidth 26 dB (5325 MHz; 24.000 dBm; 40 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)

5325.000000 40.500000 - 5304.875000 5345.375000

DUT Frequency Max Level Result
(MHz) (dBm)
5325.000000 4.5 | PASS

10T

10T

Levelin dBm

5265 5280 5300 5320 5340 5360 5385
Frequency in MHz

Bandwidth
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L
e ALt

avel 10.00 dém

0

&5 Count SE0/500

» RBW 500 -z

SWT 30313 = VBW

1 Wwe

Mode Auto FFT

o 1Pk Max

£0 gam

CF 5.025 UMz

400 pts

-

N 1200 M-z
W-

Occupied Channel Bandwidth 99% (5325 MHz; 24.000 dBm; 40 MHz)

99 % Bandwidt

h

10T

Levelin dBm

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5325.000000 38.500000 5305.750000 5344.250000
DUT Frequency Result
(MHz)
5325.000000 | PASS

5285 5290

5300

5310

5320

5330

Frequency in MHz

5340 5350

5360 5365
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Bandwidth
‘oo
3 an =
Ref Leved 1000 dém w« RBW | MHz
b ALt AW SWT L1435 » VBW 1M Mode AutoFFT
851 Count SO0/500
O 1PN Max
\
0 dim
0 dhm T — =
- ‘\
20 dam T
‘ \
O Jany T I
‘ }I |
30 ARy —— ’
f
| /
E0 dBm g
—~— A
£0 d : -
0 d8 ‘
\
£0 gam
CF 5,025 UMz 100 pts
-

ﬂen H0.0 MH2
1

Emission Bandwidth 26 dB (5290 MHz; 24.000 dBm; 80 MHz)

26 dB Bandwidth
DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5290.000000 83.000000 5248.750000 5331.750000
DUT Frequency Max Level Result
(MHz) (dBm)
5290.000000 3.8 | PASS
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LABORATORY » Draper,
10T
O -+
g -10T
@
a 1
c
— 2T
g
3
30+
40 83.000 MHz |
5170 5200 5250 5300 5350 5410
Frequency in MHz
Bandwidth
Ref Laveld 1000 dém » RBW | MHz
b ALt AW SWT 32413 @ VBW M2 Mode AutoFFRT
S51L Count S00/500
O 1PN Max
i
0 dim
\
0 dhe T
L T 1 4
ek I\ “.1
20 d8my ‘ I “
|
- | \
O dany ‘ ‘ ]
30 DBy # ﬁ
0 dBm ‘ \
0 d8 +
[
£0 d8m
1
CF 5.29 GH2z AH0 pts ﬁn 240.0 M-z

Occupied Channel Bandwidth 99% (5290 MHz; 24.000 dBm; 80 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5290.000000 79.000000 5250.500000 5329.500000
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DUT Frequency Result

(MHz)
5290.000000

PASS

Levelin dBm

40 +

5210 5220

Frequency in MHz

Bandwidth

Spectrnam l

Ref Leved 10.00 dém
S 0

SWT 16.9 s & VBW 10 W

« RBW 22
Mode Auto FFT

S5 Count S00/500
1Pk Max

0 dem

=10 dhm—1

<20 dim

20 dam ]

S

40 akm

100 pts mn 160.0 MMz

Page 21 of 121

TR9919 Wave-AP-Gen2_FCC_15.407_UNII-2_Annex

PROPRIETARY



W/ UNIFIED
' 4 COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Emission Bandwidth 26 dB (5300 MHz; 24.000 dBm; 80 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5300.000000 83.000000 5258.750000 5341.750000
DUT Frequency Max Level Result
(MHz) (dBm)
5300.000000 4.6 | PASS
10T
ol m

£ -10T
o
3 1
c
= 20T
¢ 1
]

) -W

| 83.000 MHz
_40 -
5180 5200 5250 5300 5350 5400 5420
Frequency in MHz
Bandwidth
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Ref Leved 10.00 dém w RBW | Mz

b ALL AW SWTY 32415 » VEBW 2 M Mode Auto FRT
S51L Count S00/500

1PN Mas

CF 3.2 GHz A0 pts mn 2400 M-z
— 1

Occupied Channel Bandwidth 99% (5300 MHz; 24.000 dBm; 80 MHZz)
99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5300.000000 78.000000 5260.500000 5338.500000
DUT Frequency Result
(MHz)
5300.000000 | PASS

10T

Levelin dBm

5220 5240 5260 5280 5300 5320 5340 5360 5380
Frequency in MHz
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Bandwidth
‘oo
P v
Ref Laveld 10.00 dém » RBW 2\
e ALt WA SWT 16913 » VBW 10 W2 Mode Auto FFT
S50 Count S00/500
O 1PN Max
\
0 dim
0 dhm T ~ ™=
-20 dBm : .
‘ ] \
J |
= ||
O dany 7 1
| |
30 ATyt , kl
| | |
|
S0 gam %
e =
> \
£0 "
0 d8 ‘
\
£0 gam
CF 5.2 GHz 100 pts N 1600 MMz
— W.

Emission Bandwidth 26 dB (5305 MHz; 24.000 dBm; 80 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5305.000000 83.500000 5263.250000 5346.750000
DUT Frequency Max Level Result
(MHz) (dBm)
5305.000000 4.7 | PASS
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\7

26 dB Bandwidth
10T
0 -+
£ 10T
5 0
5 41
£
T 27
> 4
]
30T
401 83,500 MHz |
u u u u |
5185 5250 5300 5350 5400 5425
Frequency in MHz
Bandwidth
Ref Lavel 10.00 dém w RBW | MHz
b ALL AW SWTY 32415 » VEBW 2 M Mode Auto FRT
S51L Count S00/500
[@ 1P} ta
i
2 dem r
\
0 dhe 1
€ - vy 2
0 dam
\ :
0 dam :
‘ / ki
30 ATyt ¢ '.I
‘ 1! \
0 g8 . 1
| N / 1] e
0 d8 ‘
[
£0 dam
l
CF 5,305 GHz 400 pts

N 240.0 M-z
—— WI

Occupied Channel Bandwidth 99% (5305 MHz; 24.000 dBm; 80 MHZz)
99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5305.000000 77.000000 5266.500000 5343.500000

(continuation of the "99 % Bandwidth" table from column 6 ...)
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

DUT Frequency Result
(MHz)
5305.000000 | PASS

99 %Bandwidth

10T

W\’V‘\’V

Levelin dBm

5225 5240 5260 5280 5300 5320 5340 5360 5385
Frequency in MHz

Bandwidth

Ref Leved 1000 dém w RBW 22

b ALL AW SWT L6913 & VBW 10 W Mode Auto FFT
551 Count SO0/500

}O 1P} Max

0 dem

-30 dhm—r1 s r—F

£0 dam

CF 35,3035 GHz 100 pts

N 1600 MMz
- WI

Emission Bandwidth 26 dB (5250 MHz; 24.000 dBm; 160 MHz)
26 dB Bandwidth

TR9919 Wave-AP-Gen2_FCC_15.407_UNII-2_Annex Page 26 of 121
PROPRIETARY



- UNIFIED
% COMPLIANCE 427 West 12800 South, Draper, UT 84020

LABORATORY
DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5250.000000 166.000000 5167.500000 5333.500000

(continuation of the "26 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
5250.000000 6.2 | PASS

26 dB Bandwidth

Levelin dBm

Frequency in MHz

Bandwidth

Ref Laved 1000 dém * RBW 2 MH:z
S W SWT Lmz » VYBW IMHZ  Mode Auto Sweep
S5 Count S00/500
1Pk Max
0 dem
=30 dhm T
I NP o e

<20 demy ] 1

S0 danr

|
40 At e - p- - * -

¥ i

S0 ganr T

koA A A AS AT R e L s L [ T P g

£0 dany

-70

B

CF 5.23 GHz 400 pts N 4800 M-z
— #-
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Y, UNIFIED
' 4 COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Occupied Channel Bandwidth 99% (5250 MHz; 24.000 dBm; 160 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5250.000000 157.500000 5171.250000 5328.750000
DUT Frequency Result
(MHz)
5250.000000 | PASS
99 %Bandwidth
15T
10T M
g
o
©
£
I3
>
]
157.500 MHz
5090 5150 5200 5250 5300 5350 5410
Frequency in MHz
Bandwidth
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UNIFIED

COMPLIANCE
427 West 12800 South, Draper, UT 84020
LABORATORY P
&
Ref Laved 10.00 dém - RBwW
e Art SWT Lmz & VBW 20 MM Mode Auto Sweoep
&850 Count SO0/500
~SU
2 dBm
~10 dhm st = - bv =
20 dim T
30 dam—t e ———
<40 akm . ‘,
7, Tt e ——
70 d8m
|
CF 5.25 GHz 129 pts Span 320.0 MHz
1.1.2 External Antenna
Summary
Test Frequency Nominal Nominal Result
(MHz) Power Bandwidth
(dBm) (MHz)
Emission Bandwidth 26 dB 5260.000 24.0 20.000000 | PASS
RF output power 5260.000 24.0 20.000000 | PASS
Power Spectral Density 5260.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5260.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5300.000 24.0 20.000000 | PASS
Power Spectral Density 5300.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5300.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5335.000 24.0 20.000000 | PASS
Power Spectral Density 5335.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5335.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5270.000 24.0 40.000000 | PASS
Power Spectral Density 5270.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 5270.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 5300.000 24.0 40.000000 | PASS
Power Spectral Density 5300.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 5300.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 5325.000 24.0 40.000000 | PASS
Power Spectral Density 5325.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 5325.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 5290.000 24.0 80.000000 | PASS
Power Spectral Density 5290.000 24.0 80.000000 | PASS
Occupied Channel Bandwidth 99% 5290.000 24.0 80.000000 | PASS
Emission Bandwidth 26 dB 5300.000 24.0 80.000000 | PASS
Power Spectral Density 5300.000 24.0 80.000000 | PASS
Occupied Channel Bandwidth 99% 5300.000 24.0 80.000000 | PASS
Emission Bandwidth 26 dB 5305.000 24.0 80.000000 | PASS
Power Spectral Density 5305.000 24.0 80.000000 | PASS
Occupied Channel Bandwidth 99% 5305.000 24.0 80.000000 | PASS
Emission Bandwidth 26 dB 5250.000 24.0 160.000000 | PASS

TR9919_Wave-AP-Gen2_FCC
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COMPLIANCE

W/ UNIFIED
LABORATORY

427 West 12800 South, Draper, UT 84020

Power Spectral Density

5250.000

24.0

160.000000

PASS

Occupied Channel Bandwidth 99%

5250.000

24.0

160.000000

PASS

Emission Bandwidth 26 dB (5260 MHz; 24.000 dBm; 20 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5260.000000 21.750000 5249.125000 5270.875000
DUT Frequency Max Level Result
(MHz) (dBm)
5260.000000 -3.3 | PASS
0_-
10T
§ 207
©
£ T
g @7
Q
9 1
_40 -+
| 21.750 MHz
50 +
5230 5240 5250 5260 5270 5280 5290
Frequency in MHz
Bandwidth
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# UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

; oo
Ref Laved 10.00 dém « RBW 300 b=z
e AL AW SWT 25315 & VBW S00 e  Mode Auto FFT
S5 Count S00/500
19 1P} Max
i
2 dBm :
{
~310 dhmy
<20 dBm K e =
ll |
0 dam—r- . +— '
30 Iy —— . ‘/‘ "-
S0 danr
QM0 7 [ -
O d8m .
|
£0 d8m
|
CF 5.20 GH2z A0 pts ﬁ:on 600 MMz
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.23000 GHz 5.23000 GHz
Stop Frequency 5.29000 GHz 5.29000 GHz
Span 60.000 MHz 60.000 MHz
RBW 300.000 kHz ~ 333.333 kHz
VBW 500.000 kHz >= 360.000 kHz
SweepPoints 400 ~ 400
Sweeptime 25.313 us AUTO
Reference Level 10.000 dBm AUTO
Attenuation 20.000 dB 20.000 dB
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

RF output power (5260 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
5260.000000 9.6 24.0 9.6 85.905 | PASS

OSP PowerMeter settings

Setting Instrument Target

Value Value

Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 us 1.000 us
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427 West 12800 South, Draper, UT 84020

Y, UNIFIED
" 4 COMPLIANCE
LABORATORY

Power Spectral Density (5260 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5260.000000 5251.485149 | -3.702 11.0 | PASS
Ports
Port State
1 | used
2 | used
30 —
20 -+
% s
o] 10 T
£
5
s OF
- /¢
-10 1
5250 5255 5260 5265 5270
Frequency in MHz
Connector 1 Connector 2 ——  SumlLeve Limit PSD
Measurement
Setting Instrument Value Target Value
Start Frequency 5.25000 GHz 5.25000 GHz
Stop Frequency 5.27000 GHz 5.27000 GHz
Span 20.000 MHz 20.000 MHz
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 101 ~40
Sweeptime 2.020 ms 2.020 ms
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype FFT AUTO
Preamp off off

Occupied Channel Bandwidth 99% (5260 MHz; 24.000 dBm; 20 MHz)

99 % Bandwidth
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UNIFIED

Levelin dBm

COMPLIANCE
% LABORATORY 427 West 12800 South, Draper, UT 84020
DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5260.000000 19.176030 5250.411985 5269.588015
DUT Frequency Result
(MHz)
5260.000000 | PASS
0 —

PROPRIETARY

5240 5245 5250 5255 5260 5265 5270 5275 5280
Frequency in MHz
Bandwidth
Spoctram ‘m
Ref Laved 1000 dém » RBW 300 =2
b ALt A SWT 13913 & VBW 1MW e  Mode Auto FFT
551 Count SO0/500
1PN Mas
0 dim
~10 dhm
20 dim - ey — "
= 7~ = \

0 dam - 1

l' |
<40 - -'." I'., -
S0 danr >
20 gin———— ——
70 d8
£0 98
CF 5.20 GHz 07 pts 20“ 40.0 M-z
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UNIFIED

COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020
Measurement
Setting Instrument Target Value
Value

Start Freqguency 5.24000 GHz 5.24000 GHz
Stop Frequency 5.28000 GHz 5.28000 GHz
Span 40.000 MHz 40.000 MHz
RBW 300.000 kHz >=285.714 kHz
VBW 1.000 MHz >=900.000 kHz
SweepPoints 267 ~ 267
Sweeptime 18.930 us AUTO
Reference Level 10.000 dBm AUTO
Attenuation 20.000 dB 20.000 dB
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5300 MHz; 24.000 dBm; 20 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5300.000000 21.900000 5289.125000 5311.025000
DUT Frequency Max Level Result
(MHz) (dBm)
5300.000000 -3.0 | PASS

O__

10T

5 2071
©

£ T

E
(]

9 1

_40 -+

) 21.900 MHz
50 +
5270 5280 5290 5300 5310 5320 5330
Frequency in MHz
Bandwidth
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» UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Dectram oo
Ref Laved 10.00 dém » RBW 300 =2
b ALL Ok SWT 25313 & VBW S00 e  Mode Auto FFT
S50 Count SO0/500
O 1P} Max
|
2 dBm ’
30 dhm—rt + I
<20 dam + e .
| | .,
0 Bm—t ! -
40 Ay —t . + ) L
50 dBn : [ ",
|
<0 B5m— — — o
i = e . ? v ‘ A
70 d8m 1
£0 dg&m
CF 5.2 GHz M0 pts ﬂen 600 MMz
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.27000 GHz 5.27000 GHz
Stop Frequency 5.33000 GHz 5.33000 GHz
Span 60.000 MHz 60.000 MHz
RBW 300.000 kHz ~ 333.333 kHz
VBW 500.000 kHz >= 360.000 kHz
SweepPoints 400 ~ 400
Sweeptime 25.313 us AUTO
Reference Level 10.000 dBm AUTO
Attenuation 20.000 dB 20.000 dB
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Power Spectral Density (5300 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5300.000000 5308.514851 | -3.663 11.0 | PASS

Ports

Port State
1 | used
2 | used
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427 West 12800 South, Draper, UT 84020

¢ UNIFIED
' 4 COMPLIANCE
LABORATORY

88

10T

Levelin dBm

wl
5290 5295 5300 5305 5310
Frequency in MHz

Connector 1 Connector 2 —— SumlLevel Limit 2 PSD

Occupied Channel Bandwidth 99% (5300 MHz; 24.000 dBm; 20 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5300.000000 19.176030 5290.411985 5309.588015
DUT Frequency Result
(MHz)
5300.000000 | PASS
O__
S
[oq
©
£
2
(]
-
19.176 MHz l
5280 5285 5290 5295 5300 5305 5310 5315 5320
Frequency in MHz
Bandwidth
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# UNIFIED
% COMPLIANCE 427 West 12800 South, Draper, UT 84020

(ool
Ref Laved 10.00 dém » RBW 300 sz
o Alt AW SWT 18913 & VEBW  1WMWe  Mode AutoFFT
&51. Count S00/500
O 1P} Max
2 d&m
10 dhm—r T T
i |
-20 dBm —
|
\
30 dam—+ + — — —_—
\
30 ARy . 1 ‘ A
£0 dBm—t- :
4
L0 dBm—7
) ¢
70 d8m
£0 dBm
| |
CF 5.2 GHz 207 pts an 40.0 MMz
— W.

Measurement
Setting Instrument Target Value
Value

Start Freguency 5.28000 GHz 5.28000 GHz
Stop Frequency 5.32000 GHz 5.32000 GHz
Span 40.000 MHz 40.000 MHz
RBW 300.000 kHz >=285.714 kHz
VBW 1.000 MHz >=900.000 kHz
SweepPoints 267 ~ 267
Sweeptime 18.930 us AUTO
Reference Level 10.000 dBm AUTO
Attenuation 20.000 dB 20.000 dB
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5335 MHz; 24.000 dBm; 20 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5335.000000 21.900000 5323.975000 5345.875000
DUT Frequency Max Level Result
(MHz) (dBm)
5335.000000 -2.6 | PASS
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UNIFIED

COMPLIANCE
427 West 12800 South, Draper, UT 84020
LABORATORY » Draper,
0 —
10T
5 2071
©
£ T
g DT
Q
9 s
_40 -+
50+
5305 5310 5320 5330 5340 5350 5360 5365
Frequency in MHz
Bandwidth
Spectram ==
Ref Laveld 1000 dém » RBW 300 =2
b ALL AW SWTY 25315 & VBW S00 e Mode Auto FFT
S5 Count S00/500
1Pk Max
i
0 dem
~310 dhm
<20 dEmr ™ = mar T
] |
0 dBm ; "
{ 1
40 dhm - - J‘ -+ -
/ |
S0 48 AY
L0 B i 7 = U T
70 d8 1
£0 o8
CF 5,095 UMz A0 pts 20" 6H0.0 MMz
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.30500 GHz 5.30500 GHz
Stop Frequency 5.36500 GHz 5.36500 GHz
Span 60.000 MHz 60.000 MHz
RBW 300.000 kHz ~ 333.333 kHz
VBW 500.000 kHz >= 360.000 kHz
SweepPoints 400 ~ 400
Sweeptime 25.313 us AUTO
Reference Level 10.000 dBm AUTO
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427 West 12800 South, Draper, UT 84020

Y, UNIFIED
" 4 COMPLIANCE
LABORATORY

Attenuation 20.000 dB 20.000 dB
Detector MaxPeak MaxPeak
SweepCount 500 500

Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Power Spectral Density (5335 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5335.000000 5326.485149 | -3.177 11.0 | PASS
Ports
Port State
1 | used
2 | used

35 —

% -+

g 07

m -+
©
c

= 10T
[
>
(]
.}

O -+

0 e N\
5325 5330 5335 5340 5345
Frequency in MHz
Connector 1 Connector 2 —— SumlLevel Lirmit L 2 PSD

Occupied Channel Bandwidth 99% (5335 MHz; 24.000 dBm; 20 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5335.000000 19.176030 5325.411985 5344.588015
DUT Frequency Result
(MHz)
5335.000000 | PASS
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UNIFIED

COMPLIANCE
427 West 12800 South, Draper, UT 84020
LABORATORY » Draper,
5 —
oT WW\WW,\/W
=
s}
©
£
g
Q
-
5315 5320 5325 5330 5335 5340 5345 5350 5355
Frequency in MHz
Bandwidth
Spectram ==
Ref Laveld 1000 dém » RBW 300 =2
b ALt AW SWT 18913 » VBW 1MWe Mode AutoFFT
S5 Count S00/500
1Pk Max
i
0 dem
~310 dhm
<20 dEmr = = <
tl |
20 dam . 4
J \
40 dbm— . : ~ -
-0 danr :
£QA8m— \ N
-70 dEmr
£0 o8
CF 5,095 UMz 207 pts 20" 40.0 MMz
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.31500 GHz 5.31500 GHz
Stop Frequency 5.35500 GHz 5.35500 GHz
Span 40.000 MHz 40.000 MHz
RBW 300.000 kHz >=285.714 kHz
VBW 1.000 MHz >= 900.000 kHz
SweepPoints 267 ~ 267
Sweeptime 18.930 us AUTO
Reference Level 10.000 dBm AUTO
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W/ UNIFIED

'  COMPLIANCE

LABORATORY 427 West 12800 South, Draper, UT 84020
Attenuation 20.000 dB 20.000 dB

Detector MaxPeak MaxPeak

SweepCount 500 500

Filter 3dB 3dB

Trace Mode Max Hold Max Hold

Sweeptype FFT AUTO

Preamp off off

Emission Bandwidth 26 dB (5270 MHz; 24.000 dBm; 40 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5270.000000 40.500000 5249.625000 5290.125000
DUT Frequency Max Level Result
(MHz) (dBm)
5270.000000 -2.8 | PASS
0_-
10T
5
o 0T
£
I3
-40 - —|40 SO0 Mz W
5210 5220 5240 5260 5280 5300 5320 5330
Frequency in MHz
Bandwidth
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

oo

Ref Laved 10.00 dém » RBW 500 =z
b ALL AW SWTY 03 & VBW  1MWe  Mode Auto FFT
S51L Count S00/500

@ 1P} Max

2 dBém

-10 dhm—1t T

<20 dEm - T, AR

20 danr —

30 QR == +

S0 g8

S = o, A
Ve 0 ey o ————
1

-70 d8m

£0 dam

CF 3.27 GHz A0 pts ﬁr\ 1200 MMz

Measurement
Setting Instrument Target Value
Value

Start Freguency 5.21000 GHz 5.21000 GHz
Stop Frequency 5.33000 GHz 5.33000 GHz
Span 120.000 MHz 120.000 MHz
RBW 500.000 kHz ~ 666.667 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 480 ~ 480
Sweeptime 30.250 s AUTO
Reference Level 10.000 dBm AUTO
Attenuation 20.000 dB 20.000 dB
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Power Spectral Density (5270 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5270.000000 5273.564356 | -6.968 11.0 | PASS
Ports
Port | State
1 | used
2 | used
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427 West 12800 South, Draper, UT 84020

¢ UNIFIED
' 4 COMPLIANCE
LABORATORY

20 —

10T
&
- OT
£ 4
©
o -10T ﬁ
.}

-20 1

5250 5255 5260 5265 5270 5275 5280 5285 5290
Frequency in MHz
Connector 1 Connector 2 —— SumlLevel Lirmit 2 PSD

Occupied Channel Bandwidth 99% (5270 MHz; 24.000 dBm; 40 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5270.000000 37.750000 5251.125000 5288.875000
DUT Frequency Result
(MHz)
5270.000000 | PASS

0 —
£
[os}
©
£
2
(]
-

37.750 MHz
5230 5240 5250 5260 5270 5280 5290 5300 5310
Frequency in MHz
Bandwidth
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# UNIFIED
% COMPLIANCE 427 West 12800 South, Draper, UT 84020

(ool
Ref Laved 10.00 dém » RBW 500 sz
e Al A SWT 18913 & VBW IMWe  Mode AutoFFT

S50 Count S00/500
19 1P Max
2 d&m
10 dhm—r T T
20 dim T Ay ] o § |

- wod L
30 dBm— - e —. —

|
|
30 BTy —— . . ‘ 3
f
S0 d8m—t
| \

Eadum—t 5
0 d&m
£0 dBm

|

CF 3.27 GHz 320 pts an 80,0 MMz
— W.

Measurement
Setting Instrument Target Value
Value

Start Freguency 5.23000 GHz 5.23000 GHz
Stop Frequency 5.31000 GHz 5.31000 GHz
Span 80.000 MHz 80.000 MHz
RBW 500.000 kHz >=500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 320 ~ 320
Sweeptime 18.906 us AUTO
Reference Level 10.000 dBm AUTO
Attenuation 20.000 dB 20.000 dB
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5300 MHz; 24.000 dBm; 40 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5300.000000 40.250000 5279.875000 5320.125000
DUT Frequency Max Level Result
(MHz) (dBm)
5300.000000 -2.2 | PASS
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UNIFIED

COMPLIANCE
427 West 12800 South, Draper, UT 84020
LABORATORY » Draper,
0__
-10 T
E% 1
- 0T
s ]
©
& ot
0T 40.250 MHz |
5240 5260 5280 5300 5320 5340 5360
Frequency in MHz
Bandwidth
Spectnam l ‘m
Ref Laveld 1000 dém » RBW 500 =2
S WA SWY 3033 » VBW  1We  Mode Auto FFT
S5 Count S00/500
1Pk Max
0 dem
~310 dhm
<oy T T T T
el o e ”\v‘ '—'l
0 dBm ' T
| |
<0 QB ——t- l - o 2 - l -
| [
\ \
-0 dan 7 ‘]|
B —— - R o a
70 d@r
£0 o8
CF 5.2 GHz AH0 pts wn 1200 M-z
Measurement
Setting Instrument Target Value

Value
Start Freguency 5.24000 GHz 5.24000 GHz
Stop Frequency 5.36000 GHz 5.36000 GHz

Span 120.000 MHz 120.000 MHz
RBW 500.000 kHz ~ 666.667 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 480 ~ 480
Sweeptime 30.250 s AUTO
Reference Level 10.000 dBm AUTO
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427 West 12800 South, Draper, UT 84020

Y, UNIFIED
" 4 COMPLIANCE
LABORATORY

Attenuation 20.000 dB 20.000 dB
Detector MaxPeak MaxPeak
SweepCount 500 500

Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Power Spectral Density (5300 MHz; 24.000 dBm; 40 MHz)

Result

DUT Frequency
(MHz)

PSD
(dBm)

Frequency Limit Result
(MHz)
(dBm)

11.0

-7.133 PASS

5300.000000 5294.455446

Ports

Port State
1 | used
2 | used

10T

10T j
-20 1

5320

Levelin dBm

5300 5305 5310 5315

Frequency in MHz

5280 5285 5290 5295

Connector 1 Connector 2 ——  SumlLevel Limit 2 PSD

Occupied Channel Bandwidth 99% (5300 MHz; 24.000 dBm; 40 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5300.000000 37.750000 5281.125000 5318.875000
DUT Frequency Result
(MHz)
5300.000000 | PASS
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UNIFIED

COMPLIANCE
427 West 12800 South, Draper, UT 84020
LABORATORY » Draper,
0 —
=
is)
©
£
g
Q
-
5260 5270 5280 5290 5300 5310 5320 5330 5340
Frequency in MHz
Bandwidth
Spectram ==
Ref Laveld 1000 dém » RBW 500 =2
b ALL AW SWT 13915 & VBW 0MWe  Mode Auto FFT
S5 Count S00/500
1Pk Max
i
0 dem
~310 dhm
20 dRm ——t———
20 dany ’l “
|
40 B - t IL Ti
-0 danr {y‘ l'\
!) \
BT S P— : Ve = -
-70 dEmr
£0 gam
CF 5.2 GHz 320 pts 20» 0.0 MMz
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.26000 GHz 5.26000 GHz
Stop Frequency 5.34000 GHz 5.34000 GHz
Span 80.000 MHz 80.000 MHz
RBW 500.000 kHz >=500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 320 ~320
Sweeptime 18.906 us AUTO
Reference Level 10.000 dBm AUTO
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Y, UNIFIED
" 4 COMPLIANCE

A

427 West 12800 South, Draper, UT 84020

LABORATORY
Attenuation 20.000 dB 20.000 dB
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5325 MHz; 24.000 dBm; 40 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5325.000000 40.500000 5304.875000 5345.375000
DUT Frequency Max Level Result
(MHz) (dBm)
5325.000000 -1.9 | PASS
5_-
O_-
10T
S 1S
[oa
©
£ 207
g 1
3 0l
w0 NV\W\NW EErEE w
5265 5280 5300 5320 5340 5360 5385
Frequency in MHz
Bandwidth
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» UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

oo

Ref Laveld 10.00 dém
b ALt 0 o
S50 Count SO0/500

» RBW 500 -z

SWT 30313 » VBW  1MWe  Mode Auto FFT

@ 1P} Max

2 dBém

~30 dhm—t +

<20 dEm

&

20 dam—t

30 QR == +

S0 g8

=l ge A "
00 har A ot

70 d8m

£0 dam

CF 5.025 UMz

400 pts

—

Measurement
Setting Instrument Target Value
Value

Start Freguency 5.26500 GHz 5.26500 GHz
Stop Frequency 5.38500 GHz 5.38500 GHz
Span 120.000 MHz 120.000 MHz
RBW 500.000 kHz ~ 666.667 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 480 ~ 480
Sweeptime 30.250 s AUTO
Reference Level 10.000 dBm AUTO
Attenuation 20.000 dB 20.000 dB
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Power Spectral Density (5325 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5325.000000 5328.960396 | -6.737 11.0 | PASS
Ports
Port | State
1 | used
2 | used

wr\ 1200 MMz
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¢ UNIFIED
' 4 COMPLIANCE

\7

LABORATORY

427 West 12800 South, Draper, UT 84020

Levelin dBm

20 —
10T
O -+
4
10 //' ' j
-20
5305 5310 5315 5320 5325 5330 5335 5340 5345
Frequency in MHz
Connector 1 Connector 2 —— SumlLevel Lirmit 2 PSD

Occupied Channel Bandwidth 99% (5325 MHz; 24.000 dBm; 40 MHZz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5325.000000 37.750000 5306.125000 5343.875000
DUT Frequency Result
(MHz)
5325.000000 | PASS

Levelin dBm

Bandwidth

5300

5310

5320

5330

Frequency in MHz

5340

5350

5360 5365
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#» UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Ref Laved 10.00 dém
o Alt

&850 Count S00/500

oo

- L

SWT 18.9 |

» RBW 500 =z

» viw

EMe Mode Auto FFT

@ 1P} Max

2 dBém

20 dim

30 dam—r

S0 d8m—t

=0 A%

70 d8m

£0 dam

310 dhm

<40 gkm

CF 5.025 UMz

320 pts

Measurement
Setting Instrument Target Value
Value

Start Freguency 5.28500 GHz 5.28500 GHz
Stop Frequency 5.36500 GHz 5.36500 GHz
Span 80.000 MHz 80.000 MHz
RBW 500.000 kHz >=500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 320 ~ 320
Sweeptime 18.906 us AUTO
Reference Level 10.000 dBm AUTO
Attenuation 20.000 dB 20.000 dB
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

an 80,0 MMz
W.

Emission Bandwidth 26 dB (5290 MHz; 24.000 dBm; 80 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5290.000000 83.000000 - 5248.250000 5331.250000
DUT Frequency Max Level Result
(MHz) (dBm)
5290.000000 -2.7 | PASS

TR9919 Wave-AP-Gen2_FCC_15.407_UNII-2_Annex
PROPRIETARY

Page 51 of 121



UNIFIED

COMPLIANCE
427 West 12800 South, Draper, UT 84020
LABORATORY » Draper,
0 —
-10 T
C% 1
- 0T
£ 1
©
St
-40 'W\,WAWM/ _ W
5170 5200 5250 5300 5350 5410
Frequency in MHz
Bandwidth
Spectnam ‘m
Ref Laveld 1000 dém - RBW | Mz
b ALt AW SWT 32413 @ VBW 2 M2 Mode Auto FRT
S5 Count S00/500
1Pk Max
0 dem
~310 dhm
20 dim |'-"~’"""~"-Y" S = vy e
0 dBm [' |
(
<0 QB ——t- }> - o 2 - .L -
| \
S0 g8 1' T
o ;LLJ. P AL P BN e s T \]"-_, -
-70 dEmr
£0 o8
CF 5.29 GHz AH0 pts ﬁn 2400 MMz
Measurement
Setting Instrument Target Value

Value
Start Freguency 5.17000 GHz 5.17000 GHz
Stop Frequency 5.41000 GHz 5.41000 GHz

Span 240.000 MHz 240.000 MHz
RBW 1.000 MHz ~ 1.333 MHz
VBW 2.000 MHz >=1.200 MHz
SweepPoints 480 ~ 480
Sweeptime 32.406 s AUTO
Reference Level 10.000 dBm AUTO
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427 West 12800 South, Draper, UT 84020

Y, UNIFIED
" 4 COMPLIANCE
LABORATORY

Attenuation 20.000 dB 20.000 dB
Detector MaxPeak MaxPeak
SweepCount 500 500

Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Power Spectral Density (5290 MHz; 24.000 dBm; 80 MHz)

Result

DUT Frequency
(MHz)

PSD
(dBm)

Frequency Limit Result
(MHz)
(dBm)

11.0

-9.834 PASS

5290.000000 5284.250000

Ports

Port State
1 | used
2 | used

10T

-10 T
. \\

5330

Levelin dBm

5290 5300 5310 5320

Frequency in MHz

5250 5260 5270 5280

Connector 1 Connector 2 ——  SumlLevel Limit 2 PSD

Occupied Channel Bandwidth 99% (5290 MHz; 24.000 dBm; 80 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5290.000000 79.000000 5250.500000 5329.500000
DUT Frequency Result
(MHz)
5290.000000 | PASS
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UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Levelin dBm

5210 5220 5240 5260 5280 5300 5320 5340 5360 5370
Frequency in MHz
Bandwidth
Spectram ==
Ref Laveld 1000 dém » RBW 2
b ALL AW SWT 16913 & VBW 10 W2 Mode Auto FFT
S5 Count S00/500
1Pk Max
i
0 dem
~310 dhm
20 dBm - e ] - =
20 dany ‘ # Iyl
| \
40 - =y ‘~. -
/ \
50 damr—— : =
4:3 dam W :
-70 dEm 1
!
£0 o8 1
\
CF 5.29 GHz 100 pts ﬁn 160.0 M-z
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.21000 GHz 5.21000 GHz
Stop Frequency 5.37000 GHz 5.37000 GHz
Span 160.000 MHz 160.000 MHz
RBW 2.000 MHz >=1.143 MHz
VBW 10.000 MHz >= 6.000 MHz
SweepPoints 160 ~ 160
Sweeptime 16.875 us AUTO
Reference Level 10.000 dBm AUTO
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Y, UNIFIED
" 4 COMPLIANCE

A

427 West 12800 South, Draper, UT 84020

LABORATORY
Attenuation 20.000 dB 20.000 dB
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5300 MHz; 24.000 dBm; 80 MHz)

PROPRIETARY

26 dB Bandwidth
DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5300.000000 82.500000 5258.750000 5341.250000
DUT Frequency Max Level Result
(MHz) (dBm)
5300.000000 -2.9 | PASS
0_-
10T
S
S 207
£
I3
W ———
_40 -4
5180 5200 5250 5300 5350 5400 5420
Frequency in MHz
Bandwidth
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

oo

Ref Laveld 10.00 dém
b ALt 0 o
S50 Count SO0/500
O 1P} Max

w RBW | MHz
SWT 32413 » VBW Mz Mode Auto FFT

2 dBém

~30 dhm—t +

<20 dEm

AR P

20 dam—t

40 ARy — . v +

S0 g8

£33 m—

70 d8m

£0 dam

CF 3.2 GHz A0 pts N 2400 MMz
—— W.

Measurement
Setting Instrument Target Value
Value

Start Freguency 5.18000 GHz 5.18000 GHz
Stop Frequency 5.42000 GHz 5.42000 GHz
Span 240.000 MHz 240.000 MHz
RBW 1.000 MHz ~1.333 MHz
VBW 2.000 MHz >=1.200 MHz
SweepPoints 480 ~ 480
Sweeptime 32.406 us AUTO
Reference Level 10.000 dBm AUTO
Attenuation 20.000 dB 20.000 dB
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Power Spectral Density (5300 MHz; 24.000 dBm; 80 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5300.000000 5293.750000 | -10.086 11.0 | PASS
Ports
Port | State
1 | used
2 | used
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427 West 12800 South, Draper, UT 84020

# UNIFIED
" 4 COMPLIANCE
LABORATORY

Power Spectral Densty

20 —

10T
e 4
fos)
s 0T
£ 4
©
5 10T 4
— -+

5260 5270 5280 5290 5300 5310 5320 5330 5340
Frequency in MHz
Connector 1 Connector 2 —— SumlLevel Lirmit 2 PSD

Occupied Channel Bandwidth 99% (5300 MHz; 24.000 dBm; 80 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5300.000000 78.000000 5261.500000 5339.500000
DUT Frequency Result
(MHz)
5300.000000 | PASS
99 %Bandwidth

5_-

] M
S
[oq
kel
£
2
(]
-

78.000 MHz
5220 5240 5260 5280 5300 5320 5340 5360 5380
Frequency in MHz
Bandwidth

TR9919 Wave-AP-Gen2_FCC_15.407_UNII-2_Annex

Page 57 of 121
PROPRIETARY



#» UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

; oo
Ref Laved 10.00 dém « RBW 2\
e AL AW SWT 169 » VBW 10 W2 Mode Auto FFT
5L Count SOO/500
19 1P} Max
2 dém
~310 dhm T
-20 dBm = ~ =
0 gBm—t | - _‘.‘_ _—
| |
40 dhmy ) + +
=0 dhm—t-
£0 dany
70 deém
£0 dBm
| |
CF 5.2 GHz 100 pts Wr\ 160.0 M2
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.22000 GHz 5.22000 GHz
Stop Frequency 5.38000 GHz 5.38000 GHz
Span 160.000 MHz 160.000 MHz
RBW 2.000 MHz >=1.143 MHz
VBW 10.000 MHz >=6.000 MHz
SweepPoints 160 ~ 160
Sweeptime 16.875 s AUTO
Reference Level 10.000 dBm AUTO
Attenuation 20.000 dB 20.000 dB
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5305 MHz; 24.000 dBm; 80 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5305.000000 82.000000 5264.250000 5346.250000
DUT Frequency Max Level Result
(MHz) (dBm)
5305.000000 -2.9 | PASS
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UNIFIED

COMPLIANCE
427 West 12800 South, Draper, UT 84020
LABORATORY » Draper,
26 dB Bandwidth
O —
-10 T
% 1
- 20T
£ 1
©
3 0T
-
-40 W 200 |
5185 5250 5300 5350 5400 5425
Frequency in MHz
Bandwidth
Spectnam ‘m
Ref Laveld 1000 dém - RBW | Mz
b ALt AW SWT 32413 @ VBW 2 M2 Mode Auto FRT
S5 Count S00/500
1Pk Max
0 dem
~310 dhm
20 dRm = AP S L Sy
30 dam J !‘
! |
30 ATy g f -
£0 g8 I“'
;)ﬁ‘:“r.".“ WAT PO e vy hpeonty 4 () e SN g T GV e, 5 NPV
-70 dEmr
£0 o8
CF 5,305 GHz AH0 pts ﬁn 2400 MMz
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.18500 GHz 5.18500 GHz
Stop Frequency 5.42500 GHz 5.42500 GHz
Span 240.000 MHz 240.000 MHz
RBW 1.000 MHz ~ 1.333 MHz
VBW 2.000 MHz >=1.200 MHz
SweepPoints 480 ~ 480
Sweeptime 32.406 s AUTO
Reference Level 10.000 dBm AUTO
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UNIFIED
COMPLIANCE

427 West 12800 South, Draper, UT 84020

LABORATORY
Attenuation 20.000 dB 20.000 dB
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Power Spectral Density (5305 MHz; 24.000 dBm; 80 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5305.000000 5310.250000 | -10.054 11.0 | PASS
Ports
Port State
1 | used
2 | used
Power Spectral Densty

20 —

10+
£
s}
s 0T
£
©
E_) -10 T \/_N_*

5265 5270 5280 5290 5300 5310 5320 5330 5340 5345
Frequency in MHz
Connector 1 Connector 2 —— SumlLevel Lirmit L 2 PSD

Occupied Channel Bandwidth 99% (5305 MHz; 24.000 dBm; 80 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5305.000000 78.000000 5265.500000 5343.500000
DUT Frequency Result
(MHz)
5305.000000 | PASS
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COMPLIANCE
427 West 12800 South, Draper, UT 84020
LABORATORY » Draper,
99 %Bandwidth
5_-
1 /\/-/\/\\/\/W
£
s}
©
£
g
(]
-
5225 5240 5260 5280 5300 5320 5340 5360 5385
Frequency in MHz
Bandwidth
Spectram ==
Ref Laveld 1000 dém » RBW 2
b ALL AW SWT 16913 & VBW 10 W2 Mode Auto FFT
S5 Count S00/500
1Pk Max
i
0 dem
~310 dhm
20 dim R s e ‘
20 dam I" Ill
| \
40 ahry - o - - - 'L -
f \
0 A8 / 3
£0 :L 1
-70 dEmr
£0 gam
CF 5,305 GHz 100 pts ﬁn 160.0 M-z
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.22500 GHz 5.22500 GHz
Stop Frequency 5.38500 GHz 5.38500 GHz
Span 160.000 MHz 160.000 MHz
RBW 2.000 MHz >=1.143 MHz
VBW 10.000 MHz >= 6.000 MHz
SweepPoints 160 ~ 160
Sweeptime 16.875 us AUTO
Reference Level 10.000 dBm AUTO
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¢ UNIFIED
' 4§ COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Attenuation 20.000 dB 20.000 dB
Detector MaxPeak MaxPeak
SweepCount 500 500

Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
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UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

1.2 HE Mode UNII-2c

1.2.1 Internal Antenna
Summary
Test Frequency Nominal Result
(MHz) Bandwidth
(MHz)
Emission Bandwidth 26 dB 5485.000 20.000000 | PASS
RF output power 5485.000 20.000000 | PASS
Power Spectral Density 5485.000 20.000000 | PASS
Occupied Channel Bandwidth 99% 5485.000 20.000000 | PASS
Emission Bandwidth 26 dB 5600.000 20.000000 | PASS
Occupied Channel Bandwidth 99% 5600.000 20.000000 | PASS
Emission Bandwidth 26 dB 5710.000 20.000000 | PASS
Occupied Channel Bandwidth 99% 5710.000 20.000000 | PASS
Emission Bandwidth 26 dB 5495.000 40.000000 | PASS
Occupied Channel Bandwidth 99% 5495.000 40.000000 | PASS
Emission Bandwidth 26 dB 5600.000 40.000000 | PASS
Occupied Channel Bandwidth 99% 5600.000 40.000000 | PASS
Emission Bandwidth 26 dB 5700.000 40.000000 | PASS
Occupied Channel Bandwidth 99% 5700.000 40.000000 | PASS
Emission Bandwidth 26 dB 5515.000 80.000000 | PASS
Occupied Channel Bandwidth 99% 5515.000 80.000000 | PASS
Emission Bandwidth 26 dB 5600.000 80.000000 | PASS
Occupied Channel Bandwidth 99% 5600.000 80.000000 | PASS
Emission Bandwidth 26 dB 5680.000 80.000000 | PASS
Occupied Channel Bandwidth 99% 5680.000 80.000000 | PASS

Emission Bandwidth 26 dB (5485 MHz; 24.000 dBm; 20 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5485.000000 21.900000 5473.975000 5495.875000
DUT Frequency Max Level Result
(MHz) (dBm)
5485.000000 5.3 | PASS
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UNIFIED

COMPLIANCE
427 West 12800 South, Draper, UT 84020
LABORATORY » Draper,
26 dB Bandwidth
10T
O -+
% -10 T
= 1
£
g
(]
-
5480 5490 5500 5510 5515
Frequency in MHz
Bandwidth
Ref Laveld 1000 dém » RBW 300 =2
b ALL AW SWTY 25315 & VBW S00 e Mode Auto FFT
S5 Count S00/500
1Pk Max
i
0 dem
~310 dhm
| » PV .; ' I \”I
20 dny +
‘ |
0 dBm : ‘[
40 dbm— |' I',. .
-0 danr "" ,
e B - PR A
-70 dEmr
£0 gam
CF 5,485 GHz A0 pts 20" 6H0.0 MMz
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.45500 GHz 5.45500 GHz
Stop Frequency 5.51500 GHz 5.51500 GHz
Span 60.000 MHz 60.000 MHz
RBW 300.000 kHz ~ 400.000 kHz
VBW 500.000 kHz >= 360.000 kHz
SweepPoints 400 ~ 400
Sweeptime 25.313 us AUTO
Reference Level 10.000 dBm AUTO
TR9919 Wave-AP-Gen2_FCC_15.407_UNII-2_Annex Page 64 of 121

PROPRIETARY



Y, UNIFIED
' 4 COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Attenuation 20.000 dB 20.000 dB
Detector MaxPeak MaxPeak
SweepCount 500 500

Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

RF output power (5485 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
5485.000000 16.6 24.0 16.6 85.909 | PASS

OSP PowerMeter settings

Setting Instrument Target

Value Value

Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 us 1.000 ps

Power Spectral Density (5485 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5485.000000 5493.514851 3.611 11.0 | PASS

Ports

Port State

1 | used

2 | used

PSD Connector 1
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427 West 12800 South, Draper, UT 84020

UNIFIED
COMPLIANCE
LABORATORY

Ref Level 10.00 dBm - RBW I W

Att JUGH & BWT 2 mz & VBW 3 M2 Mopde Auto FFT
251 Count 100/100

1M AVeRwr

101 pts 20’\ 20.0 MMz

PSD Connector 2

Ref Level 10.00 dBm - RBW I W

Att JUGH & BWT 2 mz & VBW 3 M2 Mopde Auto FFT
251 Count 100/100

1M AVeRwr

101 pts 20’\ 20.0 MMz

Measurement
Setting

Instrument Value Target Value

Start Frequency

5.47500 GHz

5.47500 GHz

Stop Frequency

5.49500 GHz

5.49500 GHz

Span

20.000 MHz

20.000 MHz
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UNIFIED

COMPLIANCE

LABORATORY 427 West 12800 South, Draper, UT 84020
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 101 ~40
Sweeptime 2.020 ms 2.020 ms
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype FFT AUTO
Preamp off off

Occupied Channel Bandwidth 99% (5485 MHz; 24.000 dBm; 20 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5485.000000 19.500000 5475.125000 5494.625000
DUT Frequency Result
(MHz)
5485.000000 | PASS
99 %Bandwidth
1071

g

o

©

£

I3

>

(]

-

19.500 MHz
5465 5470 5475 5480 5485 5490 5495 5505
Frequency in MHz

Bandwidth
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#» UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

. &
Ref Lavel 10.00 dém « RBW 500 b=
e AL AW SWT 1133 & VBW 2We Mode Auto FFT
£51. Count S00/500
19 1P} Max
2 dém
-310 dhm—t T - O S W A m— - —f
20 dim
20 dam—t- 'g *— ———
30 ARyt ¥ + .
E0 dBm—t- : —
L0938 u’ 3
70 d8m
£0 gBm
| |
CF 5.485 Gz 100 pts ﬁ:on 40.0 MMz
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.46500 GHz 5.46500 GHz
Stop Frequency 5.50500 GHz 5.50500 GHz
Span 40.000 MHz 40.000 MHz
RBW 500.000 kHz >=500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 160 ~ 160
Sweeptime 11.344 ps AUTO
Reference Level 10.000 dBm AUTO
Attenuation 20.000 dB 20.000 dB
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5600 MHz; 24.000 dBm; 20 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5600.000000 21.900000 - 5588.975000 5610.875000

DUT Frequency Max Level Result
(MHz) (dBm)
5600.000000 4.7 | PASS

(continuation of the "26 dB Bandwidth" table from column 6 ...)
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427 West 12800 South, Draper, UT 84020

- UNIFIED
COMPLIANCE
LABORATORY

26 dB Bandwidth

10T

10T

Levelin dBm

5600 5610 5620 5630

Frequency in MHz

5570 5580 5590

Bandwidth

Ref Laved 1000 dém » RBW 300 -z
b ALL AW SWT 25313 & VBW 500 be
£51 Count SO0/500

Mode Auto FFT

1PN Max

-70 dBm

£0 gam

1

CF 5.0 GHz 400 pts 20» H0.0 MMz
g 1

Occupied Channel Bandwidth 99% (5600 MHz; 24.000 dBm; 20 MHZz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5600.000000 19.250000 5590.375000 5609.625000
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- UNIFIED
% COMPLIANCE 427 West 12800 South, Draper, UT 84020

LABORATORY
DUT Frequency Result
(MHz)

5600.000000 | PASS

99 %Bandwidth

10T

s WA W PR PSS S

Levelin dBm

5580 5585 5590 5595 5600 5605 5610 5615 5620
Frequency in MHz

Bandwidth

Ref Leved 10.00 dém « RBW 500 b=z

o At WA SWY 113 » VEBW 2We  Mode Auto FFT
551 Count SO0/500

jO 1PN Max

0 dem

=30 dhmy p— ™ 7 =~ g0 - oy

<20 dEm

20 danm

40 dhm— -4 - - - o

£0 dam

CF 3.0 GHz 100 pts an 0.0 M-z
- #I

Emission Bandwidth 26 dB (5710 MHz; 24.000 dBm; 20 MHz)

26 dB Bandwidth
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UNIFIED

COMPLIANCE
% LABORATORY 427 West 12800 South, Draper, UT 84020
DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5710.000000 22.050000 22.050000 0.000000 -—-
DUT Frequency Band Edge Left Band Edge Max Level Result
(MHz) (MHz) Right (dBm)
(MHz)
5710.000000 5698.975000 5721.025000 5.5 | PASS
26 dB Bandwidth
10T
O -+
% -10 T
S 1
£
e
Q
-
5680 5690 5700 5710 5720 5730 5740
Frequency in MHz
Bandwidth
Spectnam
Ref Laved 1000 dém » RBW 300 =z
b ALL A SWT 25313 & VBW S00 e Mode Auto FFT
S5 Count S00/500
o 1Pk Max
i
0 dim {
=30 dhmy
20 dam . :
| | |
0 dBm ' L
30 ARy ——- . - - . I',‘.
S0 o -
| '
SO = e A o
-70 d@ ‘
£0 dam T
| |
CF 5,71 GHz M0 pts 20" 60.0 M-z
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UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

99 % Bandwidth

Occupied Channel Bandwidth 99% (5710 MHz; 24.000 dBm; 20 MHz)

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5710.000000 19.250000 19.250000 0.000000
DUT Frequency Band Edge Left Band Edge Result
(MHz) (MHz) Right
(MHz)
5710.000000 5700.375000 5719.625000 | PASS
99 %Bandwidth
10T

£

m

kel

£

2

(]

-

19.250 MHz
5690 5695 5700 5705 5710 5715 5720 5725 5730
Frequency in MHz
Bandwidth
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UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

=]

Ref Leved 1000 dém

» RBW 500 sz

-

ﬂen 40.0 M-z
1

b ALL AW SWY 113 & VBW We Mode Auto FFT
S50 Count S00/500
1PN Mas
[
0 dim
0 e 1 - -~ — I
0 dEm ‘
O Jany
| | .
30 ARy —— r o
il ‘
S0 danr
=
— e -
£0 o
0 d8 ‘
\
£0 gam
\
CFE 5.71 GHz 100 pts

Emission Bandwidth 26 dB (5495 MHz; 24.000 dBm; 40 MHz)

26 dB Bandwidth

10T

10T

Levelin dBm

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5495.000000 40.750000 5474.625000 5515.375000
DUT Frequency Max Level Result
(MHz) (dBm)
5495.000000 3.9 | PASS
26 dB Bandwidth

5460

5480 5500

5520

5540

5555

5435
Frequency in MHz
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- UNIFIED
COMPLIANCE
LABORATORY

Bandwidth

427 West 12800 South, Draper, UT 84020

Ref Laveld 10.00 dém
e ALt 0
S50 Count S00/500
1PN Mas

» RBW 500 -z

SWTY 30313 & VBW  1MWe  Mode Auto FFT

20 danm

40 ahm

S0 danr

CF 5.495 GHz A0 pts N 1200 MMz
—— WI

Occupied Channel Bandwidth 99% (5495 MHz; 24.000 dBm; 40 MHz)
99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5495.000000 38.500000 5475.750000 5514.250000
DUT Frequency Result
(MHz)
5495.000000 | PASS
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- UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

99 %Bandwidth
10T
O_-
5 107
°
£ T
EE)
[ 1
=
30+
_40 -+
5455 5460 5470 5480 5490 5500 5510 5520 5530 5535
Frequency in MHz
Bandwidth
Ref Level 1000 dém - RBW | MHz
b ALL AW SWT L1415 » VBW 1M Mode AutoFFT
250 Count SOO/500
1P Max
i
2 deu
\
0 dhe T - —
20 dBm ‘ ‘ ‘}‘,
20 dam ‘ Il
|
40 akmy *
£0 B ‘
4 ¥ |
£0 dBm—t :
-70 dém ‘
[
£0 dBm
1

CF 5.495 GHz 100 pts 2@- H0.0 MH2
- 1

Emission Bandwidth 26 dB (5600 MHz; 24.000 dBm; 40 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5600.000000 40.500000 5579.625000 5620.125000
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- UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

DUT Frequency Max Level Result
(MHz) (dBm)
5600.000000 4.7 | PASS
26 dB Bandwidth
10T
0 -+
g 10T
5 1
£
S
Q
-
5560 5570 5580 5590 5600 5610 5620 5630 5640
Frequency in MHz
Bandwidth
Ref Laveld 10.00 dém » RBW 500 =z
b ALL AW SWT 15913 & VEBW 1 Me Mode Auto FFT
S5 Count S00/500
}O 1P} Max
i
0 dem {
=30 dhmy
[ ™ : O f LA
20 dam T ﬁ
‘ f \
20 dam . T
| | \
40 A —t -f '|
=0 B ‘ \
!
ey i
-70 dBm—1
\
£0 dim—
1
CF 3.0 GHz 370 pts 2&' H0.0 MH2

Occupied Channel Bandwidth 99% (5600 MHz; 24.000 dBm; 40 MHz)

99 % Bandwidth

TR9919 Wave-AP-Gen2_FCC_15.407_UNII-2_Annex

PROPRIETARY

Page 76 of 121



% UNIFIED
COMPLIANCE
427 West 12800 South, Draper, UT 84020
LABORATORY » Draper,
DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5600.000000 38.000000 5580.750000 5618.750000
DUT Frequency Result
(MHz)
5600.000000 | PASS
99 %Bandwidth
15 —
o7 M
1S
o
©
£
g
(]
-
5560 5570 5580 5590 5600 5610 5620 5630 5640
Frequency in MHz
Bandwidth
Ref Laved 1000 dém - RBW | MH:z
b ALL AW SWT L1435 » VBW 1M Mode AutoFFT
S5 Count S00/500
o 1Pk Max
0 dim
~310 dhmy : o v ——\ Tl ~c— -~y
‘n' ; : \
<20 dam T
| \
J
0 dam : 'l
<40 dhmy - J” {‘-‘ -
S0 g [
Sy L e =
£0 dBm—r =
-70 dB8m ‘
£0 gam
CF 3.0 GHz 100 pts 20" 0.0 MMz
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UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

26 dB Bandwidth

Emission Bandwidth 26 dB (5700 MHz; 24.000 dBm; 40 MHz)

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5700.000000 40.750000 40.750000 0.000000
DUT Frequency Band Edge Left Band Edge Max Level Result
(MHz) (MHz) Right (dBm)
(MHz)
5700.000000 5679.625000 5720.375000 4.4 | PASS
26 dB Bandwidth
10T
O_-
% -10 T
5 1
c
— -2
¢ 1
]
230 +
40+ 40.750 MHz
5660 5670 5680 5690 5700 5710 5720 5730 5740
Frequency in MHz
Bandwidth
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- UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

L
’ l v |
Ref Laveld 10.00 dém » RBW 500 sz
b ALL AW SWY 153915 & VEBW 1We Mode Auto FFT
S50 Count S00/500
1PN Mas
[
0 dim
0 e 1
| P )
0 dm T Y
‘ f
O Jany l‘ t
| | |
30 Ty —- ¢ -4
‘ / \
50 dRin - v
\ |f \
els gL X
0 d8 ‘
\
£0 gam
[
|

CF 3.7 GHz 370 pts an 80,0 MMz
— Wu

Occupied Channel Bandwidth 99% (5700 MHz; 24.000 dBm; 40 MHz)
99 % Bandwidth

PROPRIETARY

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max

(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)

(MHz) (MHz)

5700.000000 38.500000 38.500000 0.000000
DUT Frequency Band Edge Left Band Edge Result

(MHz) (MHz) Right

(MHz)
5700.000000 5680.750000 5719.250000 | PASS
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- UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

99 %Bandwidth

W\/’“’“’“\\/\/—/\

10T

Levelin dBm

5660 5670 5680 5690 5700 5710 5720 5730 5740
Frequency in MHz
Bandwidth
Ref Laved 1000 dém - RBW | MHz
b ALL AW SWT L1415 » VBW 1M Mode AutoFFT
TR
i
0 dirm
\
0 dhm ‘v = =~ e —
20 d&m ‘ ‘1
0 dam / 1
40 ahmy " f“
-E0 g ‘ ‘
S N ¥ — -
£0 dBm—s
-70 d8m ‘
\
£0 gam
1
CF 3.7 GHz - 100 pts 20" 0.0 MMz )
Emission Bandwidth 26 dB (5515 MHz; 24.000 dBm; 80 MHz)
26 dB Bandwidth
DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5515.000000 82.500000 5473.750000 5556.250000
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- UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

DUT Frequency Max Level Result
(MHz) (dBm)
5515.000000 5.6 | PASS
26 dB Bandwidth
10T
O -+
5 107
©
£
E
Q
-
5435 5460 5480 5500 5520 5540 5560 5580 5595
Frequency in MHz
Bandwidth
Ref Laveld 10.00 dém » RBW | WMH:z
b ALL AW SWT 22913 » VBW I Mz Mode Auto FRT

5L C

ount S00/500

o 1Pk Max

0 dem

-10 4n

|
"]

20 46

048

<40 ah

W

U R

50 48

£0 db

l

-70 d&

£0 dam

1

CF 5.5135 GHz

320 pts

-

N 1600 M-z
#u

Occupied Channel Bandwidth 99% (5515 MHz; 24.000 dBm; 80 MHz)

99 % Bandwidth
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% UNIFIED
COMPLIANCE
427 West 12800 South, Draper, UT 84020
LABORATORY » Draper,
DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5515.000000 77.000000 5476.500000 5553.500000
DUT Frequency Result
(MHz)
5515.000000 | PASS
99 %Bandwidth
10T
1S
s}
©
£
°
Q
-
5435 5460 5480 5500 5520 5540 5560 5580 5595
Frequency in MHz
Bandwidth
Ref Laved 1000 dém » RBW 22
b ALL AW SWT L6913 & VBW 10 W Mode Auto FFT
551 Count SO0/500
1PN Mas
0 dim
~310 dhmy = r— oo ——— T~ - >
20 d8m I )
f \
| |
S0 dany ] i
| 1
30 A - AIJ‘ - . -
¢| l'
0 dBm ~ - -
£0 :;': "
-70 d&m
£0 98
CF 5,515 Gz 100 pts

N 1600 MMz
+I
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UNIFIED

COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Emission Bandwidth 26 dB (5600 MHz; 24.000 dBm; 80 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)

5600.000000 81.500000 - 5559.250000 5640.750000

DUT Frequency Max Level Result
(MHz) (dBm)
5600.000000 5.9 | PASS

26 dB Bandwidth

10T

10T

Levelin dBm

5520 5540 5560 5580 5600 5620 5640 5660 5680
Frequency in MHz

Bandwidth
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020
: =
Ref Laveld 10.00 dém - RBW 1 MHz
- fﬂ_ X :"n."_‘f‘.“ B SWT 22913 % VEBW 2 M2 Mode AutoFRT
.:;:’ll Max = :
i
2 dem
\
0 dhm—r
| -
0 dEm
| | |
G dam . |
40 abm ‘. i 'L‘
|
50 Shm— 7
S L - \, AP
|
|
£0 dEm
l
CF 5.0 GHz 320 pts ﬁn 100.0 Mz}

Occupied Channel Bandwidth 99% (5600 MHz; 24.000 dBm; 80 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5600.000000 78.000000 5560.500000 5638.500000
DUT Frequency Result
(MHz)
5600.000000 | PASS
99 %Bandwidth
1571
10 T WMWWW
1S
[oq
o
£
E
4
5520 5540 5560 5580 5600 5620 5640 5660 5680
Frequency in MHz
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- UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Bandwidth
L
Ref Laveld 10.00 dém » RBW 2\
b ALL AW SWTY 16913 & VBW 10 W2 Mode Auto FFT
S50 Count S00/500
1PN Mas
[
0 dim
0 dhe T -~ —
| \
0 dEm ]
\
| | »
0 danm :
| ' \
| \
30 ATyt ; B
| | |
| |
-0 dan 4 .
A~
£0 dém !
0 d8 ‘
[
£0 gam
|
|
CF 5.0 GHz 100 pts
—

N 160.0 MMz
Wu

Emission Bandwidth 26 dB (5680 MHz; 24.000 dBm; 80 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max

(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)

(MHz) (MHz)

5680.000000 83.000000 83.000000 0.000000
DUT Frequency Band Edge Left Band Edge Max Level Result

(MHz) (MHz) Right (dBm)

(MHz)
5680.000000 5638.750000 5721.750000 5.8 | PASS
TR9919 Wave-AP-Gen2_FCC_15.407_UNII-2_Annex Page 85 of 121

PROPRIETARY



427 West 12800 South, Draper, UT 84020

- UNIFIED
COMPLIANCE
LABORATORY

26 dB Bandwidth

10T

10T

Levelin dBm

5680 5700 5720 5740 5760

Frequency in MHz

5620 5640 5660

Bandwidth

Ref Laved 1000 dém » RBW 1 MHz
S AW SWTY 22913 & VBW I Mg
£51 Count SO0/500

Mode Auto FFT

1PN Max

<40 akm

=0 SBm :

£0 dsm—

-70 dBm

£0 gam

CF 5.08 GHz 320 pts N 160.0 M-z
g Wu

Occupied Channel Bandwidth 99% (5680 MHz; 24.000 dBm; 80 MHZz)

99 % Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5680.000000 78.000000 78.000000 0.000000
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UNIFIED
% COMPLIANCE 427 West 12800 South, Draper, UT 84020

LABORATORY
DUT Frequency Band Edge Left Band Edge Result
(MHz) (MHz) Right
(MHz)
5680.000000 5640.500000 5718.500000 | PASS
99 %Bandwidth
15 -
o7 r_\/\"\/\/v-"\/‘/\*\/"“'\/\/\fm
1S
@
o
£
2
(0]
-
5600 5620 5640 5660 5680 5700 5720 5740 5760
Frequency in MHz
Bandwidth
Spectrnam l [Ev’]
Ref Laveld 10.00 dém - RBW 2w
SR W SWY 16913 & VBW 10 W2 Mode suto FFT
S5 Count S00/500
o 1Pk Max
0 dem
~30 dhm = N W —avaa ] - =
20 dim r' 1
| \
0 dam ! \
| \
J |
y | )
30 T e — 1|7 _
f !
=0 dAm —r= S A
L0 diny
70 dér
£0 98
CF 5.08 GHz 100 pts wn 1600 MMz
1 14
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UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

1.2.2 External Antenna

Summary

Test Frequency Nominal Result
(MHz) Bandwidth
(MHz)
Emission Bandwidth 26 dB 5485.000 20.000000 | PASS
RF output power 5485.000 20.000000 | PASS
Power Spectral Density 5485.000 20.000000 | PASS
Occupied Channel Bandwidth 99% 5485.000 20.000000 | PASS
Emission Bandwidth 26 dB 5600.000 20.000000 | PASS
Power Spectral Density 5600.000 20.000000 | PASS
Occupied Channel Bandwidth 99% 5600.000 20.000000 | PASS
Emission Bandwidth 26 dB 5710.000 20.000000 | PASS
Power Spectral Density 5710.000 20.000000 | PASS
Occupied Channel Bandwidth 99% 5710.000 20.000000 | PASS
Emission Bandwidth 26 dB 5495.000 40.000000 | PASS
Power Spectral Density 5495.000 40.000000 | PASS
Occupied Channel Bandwidth 99% 5495.000 40.000000 | PASS
Emission Bandwidth 26 dB 5600.000 40.000000 | PASS
Power Spectral Density 5600.000 40.000000 | PASS
Occupied Channel Bandwidth 99% 5600.000 40.000000 | PASS
Emission Bandwidth 26 dB 5700.000 40.000000 | PASS
Power Spectral Density 5700.000 40.000000 | PASS
Occupied Channel Bandwidth 99% 5700.000 40.000000 | PASS
Emission Bandwidth 26 dB 5515.000 80.000000 | PASS
Power Spectral Density 5515.000 80.000000 | PASS
Occupied Channel Bandwidth 99% 5515.000 80.000000 | PASS
Emission Bandwidth 26 dB 5600.000 80.000000 | PASS
Power Spectral Density 5600.000 80.000000 | PASS
Occupied Channel Bandwidth 99% 5600.000 80.000000 | PASS
Emission Bandwidth 26 dB 5680.000 80.000000 | PASS
Power Spectral Density 5680.000 80.000000 | PASS
Occupied Channel Bandwidth 99% 5680.000 80.000000 | PASS

Emission Bandwidth 26 dB (5485 MHz; 24.000 dBm; 20 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5485.000000 22.650000 5473.675000 5496.325000
DUT Frequency Max Level Result
(MHz) (dBm)
5485.000000 -1.2 | PASS
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UNIFIED

COMPLIANCE
427 West 12800 South, Draper, UT 84020
LABORATORY » Draper,
5 —
O -+
-10 T
€ 1
s}
o 20T
£ 1
©
5 0T
- -+
“1 22,650 MHz |
50+
5455 5460 5470 5480 5490 5500 5510 5515
Frequency in MHz
Bandwidth
Spectram ==
Ref Laveld 1000 dém » RBW 300 =2
b ALL AW SWTY 25315 & VBW S00 e Mode Auto FFT
S5 Count S00/500
1Pk Max
i
0 dem
~310 dhm
<20 dEmr e 0 o g et e
f A\ \
30 dam '; L‘
/ |
<40 abm - —%‘ - - - - ~I'~l - -
| 1
£0 g8 [ h
(% -~ :“ N
€0, d8m=— ? PRI TN, AW Py AT
-70 dBm 1 1
£0 gam
CF 5,485 GHz A0 pts 20" 6H0.0 MMz
Measurement
Setting Instrument Target Value

Value
Start Freguency 5.45500 GHz 5.45500 GHz
Stop Frequency 5.51500 GHz 5.51500 GHz

Span 60.000 MHz 60.000 MHz
RBW 300.000 kHz ~ 333.333 kHz
VBW 500.000 kHz >= 360.000 kHz
SweepPoints 400 ~ 400
Sweeptime 25.313 us AUTO
Reference Level 10.000 dBm AUTO
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Y, UNIFIED
" 4 COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Attenuation 20.000 dB 20.000 dB
Detector MaxPeak MaxPeak
SweepCount 500 500

Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

RF output power (5485 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
5485.000000 9.4 24.0 9.4 85.931 | PASS

OSP PowerMeter settings

Setting Instrument Target

Value Value

Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 us 1.000 ps

Power Spectral Density (5485 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5485.000000 5476.485149 | -3.782 11.0 | PASS
Ports
Port State
1 | used
2 | used
35 —
m -+
g 07
m -
©
= 10F
g
]
O_-
e E—
5475 5480 5485 5490 5495
Frequency in MHz
Connector 1 Connector 2 ——  SumlLevel Limit L 2 PSD
Measurement
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UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Setting Instrument Value Target Value
Start Freqguency 5.47500 GHz 5.47500 GHz
Stop Frequency 5.49500 GHz 5.49500 GHz
Span 20.000 MHz 20.000 MHz
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 101 ~40
Sweeptime 2.020 ms 2.020 ms
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype FFT AUTO
Preamp off off

Occupied Channel Bandwidth 99% (5485 MHz; 24.000 dBm; 20 MHz)

99 % Bandwidth

Levelin dBm

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5485.000000 19.176030 - 5475.411985 5494.588015
DUT Frequency Result
(MHz)
5485.000000 | PASS

Bandwidth

Frequency in MHz
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# UNIFIED
% COMPLIANCE 427 West 12800 South, Draper, UT 84020

(ool
Ref Laved 10.00 dém » RBW 300 sz
o Alt AW SWT 18913 & VEBW  1WMWe  Mode AutoFFT
&51. Count S00/500
@ 1P} Max
2 d&m
10 dhm—r T T
20 dim t
T
0 dam—r- . - —% —_—
\
30 QBT — . / ‘
S0 d8m—t y
£0 d§m—t
70 d8m
£0 dBm
| |
CF 35.4835 GHz 207 pts an 40.0 MMz
— W.

Measurement
Setting Instrument Target Value
Value

Start Freguency 5.46500 GHz 5.46500 GHz
Stop Frequency 5.50500 GHz 5.50500 GHz
Span 40.000 MHz 40.000 MHz
RBW 300.000 kHz >= 250.000 kHz
VBW 1.000 MHz >=900.000 kHz
SweepPoints 267 ~ 267
Sweeptime 18.930 us AUTO
Reference Level 10.000 dBm AUTO
Attenuation 20.000 dB 20.000 dB
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5600 MHz; 24.000 dBm; 20 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5600.000000 21.750000 5589.125000 5610.875000
DUT Frequency Max Level Result
(MHz) (dBm)
5600.000000 -2.2 | PASS
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UNIFIED

COMPLIANCE
427 West 12800 South, Draper, UT 84020
LABORATORY » Draper,
0 —
-10 T
c% 1
- 0T
£ 1
©
§ @1
“1 21,750 MHz |
5570 5580 5590 5600 5610 5620 5630
Frequency in MHz
Bandwidth
Spectnam ‘m
Ref Laveld 1000 dém » RBW 300 =2
S WA SWT 25313 @ VBW S00 e Mode Auto FFT
S5 Count S00/500
1Pk Max
0 dem
~310 dhm
20 diiny T BV PP T
20 dBm *' : "'
J |
30 QBN =t f‘“ -‘1‘— -
£0 R f \
Pl v ~ e ey oy ek Lo Voo v
-70 dEmr
£0 o8
CF 5.0 GHz A0 pts 20» 0.0 MMz
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.57000 GHz 5.57000 GHz
Stop Frequency 5.63000 GHz 5.63000 GHz
Span 60.000 MHz 60.000 MHz
RBW 300.000 kHz ~ 333.333 kHz
VBW 500.000 kHz >= 360.000 kHz
SweepPoints 400 ~ 400
Sweeptime 25.313 us AUTO
Reference Level 10.000 dBm AUTO
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427 West 12800 South, Draper, UT 84020

Y, UNIFIED
" 4 COMPLIANCE
LABORATORY

Attenuation 20.000 dB 20.000 dB
Detector MaxPeak MaxPeak
SweepCount 500 500

Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Power Spectral Density (5600 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5600.000000 5591.485149 | -3.485 11.0 | PASS
Ports
Port State
1 | used
2 | used
m_-
20__
E 4
o 10 T
£
©
o OF
— _/—F_
-10 7
5590 5595 5600 5605 5610
Frequency in MHz
Connector 1 Connector 2 —— SumlLevel Lirmit L 2 PSD

Occupied Channel Bandwidth 99% (5600 MHz; 24.000 dBm; 20 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5600.000000 19.325843 5590.262172 5609.588015
DUT Frequency Result
(MHz)
5600.000000 | PASS
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- UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

0 —
=
is)
©
£
g
Q
-
5580 5585 5590 5595 5600 5605 5610 5615 5620
Frequency in MHz
Bandwidth
Spectram ==
Ref Laveld 1000 dém » RBW 300 =2
b ALL AW SWT 18913 » VBW 1MWe Mode AutoFFT
S5 Count S00/500
1Pk Max
i
0 dem
~310 dhm
20 diiny . " \
/ 1
20 dany ] 1
J 1
40 A - 'I -4 -
-E0 g ‘1
£Q At - B Py
-70 dEmr
£0 gam
CF 5.0 GHz 207 pts 20" 40.0 MMz
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.58000 GHz 5.58000 GHz
Stop Frequency 5.62000 GHz 5.62000 GHz
Span 40.000 MHz 40.000 MHz
RBW 300.000 kHz >= 250.000 kHz
VBW 1.000 MHz >=900.000 kHz
SweepPoints 267 ~ 267
Sweeptime 18.930 us AUTO
Reference Level 10.000 dBm AUTO
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Y, UNIFIED
" 4 COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Attenuation 20.000 dB 20.000 dB
Detector MaxPeak MaxPeak
SweepCount 500 500

Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5710 MHz; 24.000 dBm; 20 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5710.000000 21.750000 21.750000 0.000000
DUT Frequency Band Edge Left Band Edge Max Level Result
(MHz) (MHz) Right (dBm)
(MHz)
5710.000000 5699.125000 5720.875000 -1.4 | PASS
5_-
O_-
ol m
S 1S
[oq
©
g 7
g 1
3 0l
40 21.750 MHz
5680 5690 5700 5710 5720 5730 5740
Frequency in MHz
Bandwidth
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I‘Eyf}UNHHED

427 West 12800 South, Draper, UT 84020

LABORATORY
Dectram (==
Ref Laved 10.00 dém » RBW 300 =2
b ALL Ok SWT 25313 & VBW S00 e  Mode Auto FFT
251 Count S00/500
19 1P} Max
|
2 dBm
30 dhmy t '
<20 dam E
f Y\ —
| |
30 dBm—+ — ‘
\b \
40 abm . .
0 d8n : .‘,
N
G0t 4o 8 -
70 d8m
£0 dg&m
CF 5,71 GH2 M0 pts ﬂen 600 MMz
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.68000 GHz 5.68000 GHz
Stop Frequency 5.74000 GHz 5.74000 GHz
Span 60.000 MHz 60.000 MHz
RBW 300.000 kHz ~ 333.333 kHz
VBW 500.000 kHz >= 360.000 kHz
SweepPoints 400 ~ 400
Sweeptime 25.313 us AUTO
Reference Level 10.000 dBm AUTO
Attenuation 20.000 dB 20.000 dB
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Power Spectral Density (5710 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5710.000000 5718.514851 -3.278 11.0 | PASS

Ports

Port

State

1

used

2

used
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427 West 12800 South, Draper, UT 84020

# UNIFIED
" 4 COMPLIANCE
LABORATORY

88

10T

Levelin dBm

__————0-\

5715

R |

5700

5710
Frequency in MHz

5705

Connector 1 Connector 2 —— SumlLevel Limit 2 PSD

Occupied Channel Bandwidth 99% (5710 MHz; 24.000 dBm; 20 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5710.000000 19.176030 19.176030 0.000000
DUT Frequency Band Edge Left Band Edge Result
(MHz) (MHz) Right
(MHz)
5710.000000 5700.411985 5719.588015 | PASS
S
m
©
£
2
(]
-
19.176 MHz I
5690 5695 5700 5705 5710 5715 5720 5725 5730
Frequency in MHz
Bandwidth
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#» UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

; oo
Ref Laved 1000 dém » RBW 300 =2
e AL AW SWT 18913 & VBW  1We Mode Auto FFT
S50 Count SO0/500
O
2 dém
~310 dhmy—r T T
20 dBm — =t T e
0 dam—r- . - — —_
30 Iy —— . ’ + .
S0 dam—t *
4
283, Fam— : ——
O d8m
£0 dBm
|
CF 5,71 GH2 207 pts ﬁ:on 40.0 MMz
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.69000 GHz 5.69000 GHz
Stop Frequency 5.73000 GHz 5.73000 GHz
Span 40.000 MHz 40.000 MHz
RBW 300.000 kHz >= 250.000 kHz
VBW 1.000 MHz >= 900.000 kHz
SweepPoints 267 ~ 267
Sweeptime 18.930 us AUTO
Reference Level 10.000 dBm AUTO
Attenuation 20.000 dB 20.000 dB
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5495 MHz; 24.000 dBm; 40 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5495.000000 40.750000 5474.625000 5515.375000
DUT Frequency Max Level Result
(MHz) (dBm)
5495.000000 -2.2 | PASS
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UNIFIED

COMPLIANCE
427 West 12800 South, Draper, UT 84020
LABORATORY » Draper,
0__
-10 T
E% 1
- 0T
£ 1
©
§ @1
40T, 40.750 MHz |
5435 5460 5480 5500 5520 5540 5555
Frequency in MHz
Bandwidth
Spectnam ‘m
Ref Laveld 1000 dém » RBW 500 =2
S WA SWY 3033 » VBW  1We  Mode Auto FFT
S5 Count S00/500
1Pk Max
0 dem
~310 dhm
<20 dEmr A LY AL WY
T Ty Pl
|
0 dBm | .
|
30 Tyt ' 4~ -
| 1
f |
S0 48 " ‘1
| \
"f“#‘mu, T pLl . Y = = ”
70 d@r
£0 o8
CF 5,495 Gz AH0 pts ﬁn 1200 M-z
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.43500 GHz 5.43500 GHz
Stop Frequency 5.55500 GHz 5.55500 GHz
Span 120.000 MHz 120.000 MHz
RBW 500.000 kHz ~ 666.667 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 480 ~ 480
Sweeptime 30.250 s AUTO
Reference Level 10.000 dBm AUTO
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427 West 12800 South, Draper, UT 84020

Y, UNIFIED
" 4 COMPLIANCE
LABORATORY

Attenuation 20.000 dB 20.000 dB
Detector MaxPeak MaxPeak
SweepCount 500 500

Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Power Spectral Density (5495 MHz; 24.000 dBm; 40 MHz)

Result

DUT Frequency
(MHz)

Frequency PSD Limit Result
(MHz) (dBm) Max
(dBm)

-7.030 11.0

PASS

5495.000000 5493.019802

Ports

Port State
1 | used
2 | used

10T

10T
-20 1

5475 5480 5485 5490 5495 5500 5505 5510 5515
Frequency in MHz

Levelin dBm

Connector 1 Connector 2 ——  SumlLevel Limit 2 PSD

Occupied Channel Bandwidth 99% (5495 MHz; 24.000 dBm; 40 MHZz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5495.000000 37.750000 5476.125000 5513.875000
DUT Frequency Result
(MHz)
5495.000000 | PASS
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UNIFIED

COMPLIANCE
427 West 12800 South, Draper, UT 84020
LABORATORY » Draper,
0_-
=
is)
©
£
g
Q
-
5455 5460 5470 5480 5490 5500 5510 5520 5530 5535
Frequency in MHz
Bandwidth
Spectram ==
Ref Laveld 1000 dém » RBW 500 =2
b ALL AW SWT 13915 & VBW 0MWe  Mode Auto FFT
S5 Count S00/500
1Pk Max
i
0 dem
~310 dhm
20 d8m - = =
AP Y\ e D= © v
| \
20 dam ’L ;
1
<40 Ahny - |“ |1 v
£0 B [ 1
60 A6mr SRy
-70 dEmr
£0 gam
CF 5,495 Gz 320 pts 20» 0.0 MMz
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.45500 GHz 5.45500 GHz
Stop Frequency 5.53500 GHz 5.53500 GHz
Span 80.000 MHz 80.000 MHz
RBW 500.000 kHz >=500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 320 ~320
Sweeptime 18.906 us AUTO
Reference Level 10.000 dBm AUTO
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Y, UNIFIED
" 4 COMPLIANCE

A

427 West 12800 South, Draper, UT 84020

LABORATORY
Attenuation 20.000 dB 20.000 dB
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5600 MHz; 24.000 dBm; 40 MHz)

26 dB Bandwidth
DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5600.000000 40.500000 5579.625000 5620.125000
DUT Frequency Max Level Result
(MHz) (dBm)
5600.000000 -1.5 | PASS
5_-
O_-
ol M
S 1S
o]
©
£ 20
¢
3 0l
0 -W .50 Mre W
5540 5560 5580 5600 5620 5640 5660
Frequency in MHz
Bandwidth
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» UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

oo

IMWe  Mode Auto FFT

400 pts

ém Leved 1000 dém » RBW 500 =2
b AL Ol SWT 3033 = VBW
S50 Count SO0/500
O 1P} Max
|
2 dBm ’
30 dhm—rt + I
<20 dam ’ ¥ L.
20 dam—r I-l—
40 BTy — . . ‘.’
|
£0 dan :
‘ |
70 d8m |
£0 dg&m
CF 5.0 GHz
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.54000 GHz 5.54000 GHz
Stop Frequency 5.66000 GHz 5.66000 GHz
Span 120.000 MHz 120.000 MHz
RBW 500.000 kHz ~ 666.667 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 480 ~ 480
Sweeptime 30.250 s AUTO
Reference Level 10.000 dBm AUTO
Attenuation 20.000 dB 20.000 dB
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Power Spectral Density (5600 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5600.000000 5598.019802 | -7.032 11.0 | PASS
Ports
Port | State
1 | used
2 | used

wr\ 1200 MMz
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427 West 12800 South, Draper, UT 84020

¢ UNIFIED
' 4 COMPLIANCE
LABORATORY

20 —

10T
&
- OT
£ |
©
o -10T
.}

-20 1

5580 5585 5590 5595 5600 5605 5610 5615 5620
Frequency in MHz
Connector 1 Connector 2 —— SumlLevel Lirmit 2 PSD

Occupied Channel Bandwidth 99% (5600 MHz; 24.000 dBm; 40 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5600.000000 37.750000 5581.125000 5618.875000
DUT Frequency Result
(MHz)
5600.000000 | PASS

£
[os}
©
£
2
(]
-
5560 5570 5580 5590 5600 5610 5620 5630 5640
Frequency in MHz
Bandwidth
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# UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

oo
Ref Laved 10.00 dém » RBW 500 sz
e Al AW SWT 185913 & VBW We Mode Auto FFT
&850 Count SO0/500
@ 1P} Max
2 d&m
10 dhm—r T T
20 dBm : "
npA - e
20 dBm—t + -+ —tt
| \
40 abhmy . . g 3 1
I
S0 dam—r T
O TBm Ay —
70 d8m
£0 dam
| | |
CF 3.0 GHz 320 pts an 80,0 MMz
— W.

Measurement
Setting Instrument Target Value
Value

Start Freguency 5.56000 GHz 5.56000 GHz
Stop Frequency 5.64000 GHz 5.64000 GHz
Span 80.000 MHz 80.000 MHz
RBW 500.000 kHz >=500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 320 ~ 320
Sweeptime 18.906 us AUTO
Reference Level 10.000 dBm AUTO
Attenuation 20.000 dB 20.000 dB
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5700 MHz; 24.000 dBm; 40 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5700.000000 40.750000 40.750000 0.000000
DUT Frequency Band Edge Left Band Edge Max Level Result
(MHz) (MHz) Right (dBm)
(MHz)
5700.000000 5679.625000 5720.375000 -2.5 | PASS
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UNIFIED

COMPLIANCE
427 West 12800 South, Draper, UT 84020
LABORATORY » Draper,
0__
-10 T
% 1
- 0T
£ 1
©
& ot
o7 wmome |
5640 5660 5680 5700 5720 5740 5760
Frequency in MHz
Bandwidth
Spectnam ‘m
Ref Laveld 1000 dém » RBW 500 =2
S WA SWY 3033 » VBW  1We  Mode Auto FFT
S5 Count S00/500
1Pk Max
0 dem
~310 dhm
—— ORI T\ P2\ R AN
20 dany | +
30 QBT ‘ - —t— - 1 -
( |
) J \
-E0 g T \
"33:: ' ,“rc.,\ WP\ Y 4 P o PO Db s o
-70 dEmr
£0 o8
CF 5.7 GHz AH0 pts ﬁn 1200 M-z
Measurement
Setting Instrument Target Value

Value
Start Freguency 5.64000 GHz 5.64000 GHz
Stop Frequency 5.76000 GHz 5.76000 GHz

Span 120.000 MHz 120.000 MHz
RBW 500.000 kHz ~ 666.667 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 480 ~ 480
Sweeptime 30.250 s AUTO
Reference Level 10.000 dBm AUTO
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427 West 12800 South, Draper, UT 84020

Attenuation 20.000 dB 20.000 dB
Detector MaxPeak MaxPeak
SweepCount 500 500

Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Power Spectral Density (5700 MHz; 24.000 dBm; 40 MHz)

Result

DUT Frequency
(MHz)

PSD Limit Result
(dBm) Max
(dBm)

-7.513 11.0

Frequency
(MHz)

PASS

5700.000000 5698.415842

Ports

Port State
1 | used
2 | used

10T

-10 (_/
-20 1

5680 5685

Levelin dBm

5700 5705 5710 5715 5720

Frequency in MHz

5690 5695

Connector 1 Connector 2 ——  SumlLevel Limit 2 PSD

Occupied Channel Bandwidth 99% (5700 MHz; 24.000 dBm; 40 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5700.000000 37.750000 37.750000 0.000000
DUT Frequency Band Edge Left Band Edge Result
(MHz) (MHz) Right
(MHz)
5700.000000 5681.125000 5718.875000 | PASS
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UNIFIED

COMPLIANCE
427 West 12800 South, Draper, UT 84020
LABORATORY » Draper,
0 —
=
is)
©
£
g
Q
-
5660 5670 5680 5690 5700 5710 5720 5730 5740
Frequency in MHz
Bandwidth
Spectram ==
Ref Laveld 1000 dém » RBW 500 =2
b ALL AW SWT 13915 & VBW 0MWe  Mode Auto FFT
S5 Count S00/500
1Pk Max
i
0 dem
~310 dhm
20 dRm i
) »r-_ o ! J WAL i “
20 dam . .1‘
40 dhm - 4 1 I
=0 SR ;'I !
2t 2 =
-70 d8
£0 o8
CF 5.7 GHz 320 pts 20» 0.0 MMz
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.66000 GHz 5.66000 GHz
Stop Frequency 5.74000 GHz 5.74000 GHz
Span 80.000 MHz 80.000 MHz
RBW 500.000 kHz >=500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 320 ~320
Sweeptime 18.906 us AUTO
Reference Level 10.000 dBm AUTO
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Y, UNIFIED
" 4 COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Attenuation 20.000 dB 20.000 dB
Detector MaxPeak MaxPeak
SweepCount 500 500

Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5515 MHz; 24.000 dBm; 80 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5515.000000 82.500000 5473.750000 5556.250000
DUT Frequency Max Level Result
(MHz) (dBm)
5515.000000 -2.8 | PASS
0_-
10T
5
- 20T
£
I3
-W 4'82.50) L WV\J\M/\/WL
_40 -4
5395 5450 5500 5550 5600 5635
Frequency in MHz
Bandwidth
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

oo

Ref Laved 10.00 dém - RBW 1 MHz
b ALL AW SWT 32415 @ VBW 2 M Mode Auto FFRT
S50 Count S00/500

@ 1P} Max

2 dBém

-10 dhm—1t T

<20 dEm m -

20 danr

40 B ——t ' + t

S0 a8 — %

CF 5.5135 GHz A0 pts N 2400 MMz
as W-

Measurement
Setting Instrument Target Value
Value

Start Freguency 5.39500 GHz 5.39500 GHz
Stop Frequency 5.63500 GHz 5.63500 GHz
Span 240.000 MHz 240.000 MHz
RBW 1.000 MHz ~1.333 MHz
VBW 2.000 MHz >=1.200 MHz
SweepPoints 480 ~ 480
Sweeptime 32.406 us AUTO
Reference Level 10.000 dBm AUTO
Attenuation 20.000 dB 20.000 dB
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Power Spectral Density (5515 MHz; 24.000 dBm; 80 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5515.000000 5512.750000 | -10.156 11.0 | PASS
Ports
Port | State
1 | used
2 | used
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20 —

10T
&
- OT
£ 4
©
o -0+ . 2
.}

NSS -

5475 5480 5490 5500 5510 5520 5530 5540 5550 5555
Frequency in MHz
Connector 1 Connector 2 —— SumlLevel Lirmit 2 PSD

Occupied Channel Bandwidth 99% (5515 MHz; 24.000 dBm; 80 MHZz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5515.000000 77.500000 5476.250000 5553.750000
DUT Frequency Result
(MHz)
5515.000000 | PASS

0 —
£
[os}
©
£
2
(]
-

77.500 MHz
5435 5460 5480 5500 5520 5540 5560 5580 5595
Frequency in MHz
Bandwidth
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oo
Ref Laved 1000 dém - RBW | MHz
e Al AW SWT 22913 » VBW 1Mz Mode Auto FFT
&850 Count S00/500
@ 1P} Max
2 d&m
10 dhm—r T T
20 dBm 1
- <
20 JBm—t- + — — S— S—
|

430 ARy — . - + |

|
E0 dhm—t- t

J

Y
£0 dBmL ¥
70 d8m
£0 dBm
| |

CF 5,515 Gz 320 pts

N 1600 MMz
— W.

Measurement
Setting Instrument Target Value
Value

Start Freguency 5.43500 GHz 5.43500 GHz
Stop Frequency 5.59500 GHz 5.59500 GHz
Span 160.000 MHz 160.000 MHz
RBW 1.000 MHz >=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 320 ~ 320
Sweeptime 22.875 us AUTO
Reference Level 10.000 dBm AUTO
Attenuation 20.000 dB 20.000 dB
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5600 MHz; 24.000 dBm; 80 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5600.000000 82.500000 5558.750000 5641.250000
DUT Frequency Max Level Result
(MHz) (dBm)
5600.000000 -2.5 | PASS
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427 West 12800 South, Draper, UT 84020
LABORATORY » Draper,
0 —
-10 T
% 1
- 0T
£ 1
©
§ w0t
5480 5500 5550 5600 5650 5700 5720
Frequency in MHz
Bandwidth
Spectnam ‘m
Ref Laveld 1000 dém - RBW | Mz
b ALt AW SWT 32413 @ VBW 2 M2 Mode Auto FRT
S5 Count S00/500
1Pk Max
0 dem
~310 dhm
20 dBm Y g vy -
- I.‘r T v v - -r~'
20 dam $ -
| |
<0 QB ——t- - - o 2 - + -
| l
| \
-0 a8 ¥ |
At M _‘p.‘.’_‘r, A A ol '\\. Ly bed A, ,"4»..;._ ,‘nv'nu_
£0 adn
-70 dEmr
£0 o8
CF 5.0 GHz AH0 pts ﬁn 2400 MMz
Measurement
Setting Instrument Target Value

Value
Start Freguency 5.48000 GHz 5.48000 GHz
Stop Frequency 5.72000 GHz 5.72000 GHz

Span 240.000 MHz 240.000 MHz
RBW 1.000 MHz ~ 1.333 MHz
VBW 2.000 MHz >=1.200 MHz
SweepPoints 480 ~ 480
Sweeptime 32.406 ps AUTO
Reference Level 10.000 dBm AUTO
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Attenuation 20.000 dB 20.000 dB
Detector MaxPeak MaxPeak
SweepCount 500 500

Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Power Spectral Density (5600 MHz; 24.000 dBm; 80 MHz)

Result

DUT Frequency
(MHz)

Frequency PSD Limit Result
(MHz) (dBm) Max
(dBm)

-9.911 11.0

PASS

5600.000000 5589.750000

Ports

Port State
1 | used
2 | used

10T

Levelin dBm

N - imR

5560 5570 5580 5590 5600 5610 5620 5630 5640
Frequency in MHz

Connector 1 Connector 2 ——  SumlLevel Limit 2 PSD

Occupied Channel Bandwidth 99% (5600 MHz; 24.000 dBm; 80 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5600.000000 77.500000 5561.250000 5638.750000
DUT Frequency Result
(MHz)
5600.000000 | PASS
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427 West 12800 South, Draper, UT 84020
% LABORATORY » Draper,
5_-
O_-
=
s}
©
£
g
Q
-
5520 5540 5560 5580 5600 5620 5640 5660 5680
Frequency in MHz
Bandwidth
Spectram ==
Ref Laveld 1000 dém » RBW | MHz
b ALL AW SWTY 22913 » VBW 1M Mode AutoFFT
S5 Count S00/500
1Pk Max
0 dem
~310 dhm
20 dRm —— = s
7 ~ Y \ ‘aa 'R ! v
20 dBm | ‘
| 1
40 ahry - -l '. -
|
-0 danr ‘n
£0 dBm—
-70 dEm 1
!
£0 dam—
1
CF 5.0 GHz 320 pts ﬁn 160.0 M-z )
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.52000 GHz 5.52000 GHz
Stop Frequency 5.68000 GHz 5.68000 GHz
Span 160.000 MHz 160.000 MHz
RBW 1.000 MHz >=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 320 ~320
Sweeptime 22.875 us AUTO
Reference Level 10.000 dBm AUTO
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Attenuation 20.000 dB 20.000 dB
Detector MaxPeak MaxPeak
SweepCount 500 500

Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5680 MHz; 24.000 dBm; 80 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5680.000000 83.000000 83.000000 0.000000
DUT Frequency Band Edge Left Band Edge Max Level Result
(MHz) (MHz) Right (dBm)
(MHz)
5680.000000 5638.250000 5721.250000 -2.6 | PASS
5
O_-

E 10T
o
©
o
= 207
g
Q
-

30+

WNW 83.000 Mz | \WM/WV\MW\/A/\/WM
_40 -4

5700 5750 5800

Frequency in MHz

5560 5600 5650

Bandwidth
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oo

Ref Laveld 10.00 dém
b ALt 0 o
S50 Count SO0/500

@ 1P} Max

w RBW | MHz
SWT 32413 » VBW Mz Mode Auto FFT

2 dBém

~30 dhm—t +

<20 dEm

20 dam—t

30 ARy —— . S .

S0 g8

£0 dBm

70 d8m

£0 dam

CF 3.08 GHz A0 pts m" 2400 MMz

Measurement
Setting Instrument Target Value
Value

Start Freguency 5.56000 GHz 5.56000 GHz
Stop Frequency 5.80000 GHz 5.80000 GHz
Span 240.000 MHz 240.000 MHz
RBW 1.000 MHz ~1.333 MHz
VBW 2.000 MHz >=1.200 MHz
SweepPoints 480 ~ 480
Sweeptime 32.406 us AUTO
Reference Level 10.000 dBm AUTO
Attenuation 20.000 dB 20.000 dB
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Power Spectral Density (5680 MHz; 24.000 dBm; 80 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5680.000000 5678.750000 | -10.096 11.0 | PASS
Ports
Port | State
1 | used
2 | used
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20 —

10T
&
- OT
£ 4
©
o 10T
.}

-20 1

5640 5650 5660 5670 5680 5690 5700 5710 5720
Frequency in MHz
Connector 1 Connector 2 —— SumlLevel Lirmit 2 PSD

Occupied Channel Bandwidth 99% (5680 MHz; 24.000 dBm; 80 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5680.000000 77.500000 77.500000 0.000000
DUT Frequency Band Edge Left Band Edge Result
(MHz) (MHz) Right
(MHz)
5680.000000 5641.250000 5718.750000 | PASS
99 %Bandwidth
£
[os}
kel
£
2
(]
-
77.500 MHz
5600 5620 5640 5660 5680 5700 5720 5740 5760

Frequency in MHz

Bandwidth
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Ref Laveld 10.00 dém » RBW | MHz

SR WA SWY 22913 » VBW 1M Mode Auto FFT
E51 Count SO0O/500

o 1Pk Max

0 dem

<20 dEm

|
=30 dhmy [ T

0 dam :

<0 ARy =t . . - -7

S0 g8

£0 dem—

-70 dBém

£0 gam

CF 3.08 GHz 370 pts mn 100.0 MMz
— 1

Measurement
Setting Instrument Target Value
Value
Start Freguency 5.60000 GHz 5.60000 GHz
Stop Frequency 5.76000 GHz 5.76000 GHz
Span 160.000 MHz 160.000 MHz
RBW 1.000 MHz >=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 320 ~ 320
Sweeptime 22.875 us AUTO
Reference Level 10.000 dBm AUTO
Attenuation 20.000 dB 20.000 dB
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
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-- End of Report--
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